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APPLICANT . Quectel Wireless Solutions Co., Ltd.

EQUIPMENT . Smart Module

BRAND NAME . QUECTEL

MODEL NAME . SC686A-WF
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STANDARD . FCC Part 15 Subpart E §15.407
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TEST DATE(S) . Jan. 14, 2023 ~ Jan. 29, 2023

We, Sporton International Inc. (Kunshan), would like to declare that the tested sample has
been evaluated in accordance with the test procedures and has been in compliance with the

applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International Inc. (Kunshan), the test report shall not be reproduced

except in full.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

SUMMARY OF TEST RESULT

Report . Limit for Limit for
Section FCC Rule Description U-NI-L/2A/2C U-NII-3 Result Remark
31 2.1049 & 6dB, 26dB & i 6dB Bandwidth Pass i
’ 15.403(i) | 99% Bandwidth > 500kHz
Maximum
3.2 15.407(a) Conducted <24 dBm <30 dBm Pass -
Output Power
Power Spectral
3.3 15.407(a) . <11 dBm/MHz < 30 dBm/500kHz Pass -
Density
. Under limit
3.4 15.407(b) E;ﬁi?;ii 15.407(b) & 15.209(a) 158;‘11272(8;((‘2)(') Pass 3.28 dB at
) 5350.05 MHz
Under limit
35 15.207 ACEfr‘]’izgi‘;ited 15.207(a) 15.207(a) Pass 6.94 dB at
0.579 MHz
15.203 & Antenna
. . 15.2 15.407 15.2 15.407 Pass -
3.6 15.407(a) Requirement 5.203 &15.407() 5.203 &15.407(2)

Note: This is the change FCC ID report. Since no changes have been made to this device, all test cases were

leveraged from original report (FCC ID: XMR2022SC680AWF, report number FR2D2303D).

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the regulation
limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the manufacturer, and
the manufacturer takes all the responsibilities for the accuracy of product specification.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : XMR2022SC686AWF

Page Number
Report Issued Date : Mar. 09, 2023
Report Version
Report Template No.: BU5-FR15EWL AC MA Version 2.0
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1 General Description
1.1 Applicant

Quectel Wireless Solutions Co., Ltd.
Building 5, Shanghai Business Park Phase Ill (Area B), No.1016 Tianlin Road, Minhang District,
Shanghai, 200233,China

1.2 Manufacturer

Quectel Wireless Solutions Co., Ltd.
Building 5, Shanghai Business Park Phase Il (Area B), No.1016 Tianlin Road, Minhang District,
Shanghai, 200233,China

1.3 Product Feature of Equipment Under Test

Product Feature
Equipment Smart Module
Brand Name QUECTEL
Model Name SC686A-WF
FCCID XMR2022SC686AWF
Conducted: E1Y22LE2F000002
SN Conduction: E1Y22LE2F000016
Radiation: E1Y22LE2F000013
HW Version R1.0
SW Version SC686AWFPARGOAQ2
EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

Tx/Rx Frequency Range

5180 MHz ~ 5240 MHz
5260 MHz ~ 5320 MHz
5500 MHz ~ 5720 MHz
5745 MHz ~ 5825 MHz

Maximum Output Power to Antenna

<5180 MHz ~ 5240 MHz>

802.11a: 16.46 dBm/ 0.0443 W
802.11n HT20 : 15.13 dBm/ 0.0326 W
802.11n HT40 : 15.89 dBm / 0.0388 W
802.11ac VHT20: 15.19 dBm / 0.0330 W
802.11ac VHT40: 15.94 dBm/ 0.0393 W
802.11ac VHT80: 15.66 dBm / 0.0368 W
<5260 MHz ~ 5320 MHz>

802.11a: 16.39 dBm/ 0.0436 W
802.11n HT20 : 15.41 dBm/ 0.0348 W
802.11n HT40 : 15.84 dBm / 0.0384 W
802.11ac VHT20: 15.47 dBm / 0.0352 W
802.11ac VHT40: 15.88 dBm / 0.0387 W
802.11ac VHT80: 13.74 dBm / 0.0237 W
<5500 MHz ~ 5720 MHz >

802.11a: 16.51 dBm/ 0.0448 W
802.11n HT20 : 15.31 dBm/ 0.0340 W
802.11n HT40 : 15.94 dBm / 0.0393 W
802.11ac VHT20: 15.35 dBm/ 0.0343 W
802.11ac VHT40: 15.99 dBm/ 0.0397 W
802.11ac VHT80: 15.70 dBm/ 0.0372 W
<5745 MHz ~ 5825 MHz>

802.11a: 16.29 dBm/ 0.0426 W
802.11n HT20 : 15.30 dBm/ 0.0339 W
802.11n HT40 : 15.93 dBm/ 0.0392 W
802.11ac VHT20: 15.32 dBm / 0.0340 W
802.11ac VHT40: 15.96 dBm / 0.0394 W
802.11ac VHT80: 15.88 dBm / 0.0387 W

99% Occupied Bandwidth

<5180 MHz ~ 5240 MHz>
802.11a: 16.78 MHz

802.11n HT20 : 17.93 MHz
802.11n HT40 : 36.56 MHz
802.11ac VHTS80 : 75.88 MHz
<5260 MHz ~ 5320 MHz>
802.11a: 16.88 MHz

802.11n HT20: 17.93 MHz
802.11n HT40 : 36.56 MHz
802.11ac VHTS80 : 75.76 MHz
<5500 MHz ~ 5720 MHz>
802.11a:17.03 MHz

802.11n HT20 : 18.03 MHz
802.11n HT40 : 36.56 MHz
802.11ac VHTS80 : 76.00 MHz
<5745 MHz ~ 5825 MHz>
802.11a: 16.93 MHz

802.11n HT20 : 17.98 MHz
802.11n HT40 : 36.56 MHz
802.11ac VHT80 : 75.88 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : XMR2022SC686AWF

Page Number :
Report Issued Date :
Report Version :

6 of 33
Mar. 09, 2023
Rev. 01

Report Template No.: BU5-FR15EWL AC MA Version 2.0



saronas. FCC RF Test Report

Report No. : FR310408D

Antenna Type / Gain

<5180 MHz ~ 5240 MHz>
Folded Dipole Antenna with gain -0.67 dBi
<5260 MHz ~ 5320 MHz>
Folded Dipole Antenna with gain -0.19 dBi
<5500 MHz ~ 5720 MHz>
Folded Dipole Antenna with gain 1.28 dBi
<5745 MHz ~ 5825 MHz>
Folded Dipole Antenna with gain 1.10 dBi

Type of Modulation

802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM /
256QAM)

Note: For 802.11n HT20 / ac VHT20 and 802.11n HT40 / ac VHT40 mode, the whole testing has

assessed only 802.11ac VHT20/VHT40 by referring to their higher output power.

1.5 Modification of E

uT

No modifications are made to the EUT during all test items.

1.6 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International Inc. (Kunshan)

Test Site Location

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Jiangsu Province 215300 People’s Republic of China

TEL : +86-512-57900158
FAX : +86-512-57900958

Sporton Site No.

) ) FCC Test Firm
FCC Designation No. ] )
Registration No.

Test Site No.

CO01-KS
03CHO06-KS CN1257 314309
THO1-KS
1.7 Test Software
Item Site Manufacturer Name Version
1. 03CHO06-KS AUDIX E3 6.2009-8-24al
2. CO01-KS AUDIX E3 6.2009-8-24
Sporton International Inc. (Kunshan) Page Number : 70f33
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1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

‘ 47 CFR Part 15 Subpart E

‘ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

4 ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation

during the test.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (X plane) were recorded in this
report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel Freq. (MHz) Channel Freq. (MHz)
36 5180 44 5220
5180-5240 MHz 38* 5190 46* 5230
U-NII-1 40 5200 48 5240
42* 5210 - -
Frequency Band Channel Freq. (MHz) Channel Freq. (MHz)
52 5260 60 5300
5260-5320 MHz 54* 5270 62* 5310
U-NII-2A 56 5280 64 5320
58" 5290 - -
Frequency Band Channel Freq. (MHz) Channel Freq. (MHz)
100 5500 112 5560
102* 5510 116 5580
5500-5720MHz 104 5520 132 5660
U-NII-2C 106" 5530 134* 5670
108 5540 136 5680
110* 5550 140 5700
Frequency Band Channel Freq. (MHz) Channel Freq. (MHz)
149 5745 157 5785
5745-5825 MHz 151* 5755 159* 5795
U-NII-3 153 5765 161 5805
155* 5775 165 5825
Sporton International Inc. (Kunshan) Page Number : 90f33
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Frequency Band Channel Freq. (MHz) Channel Freqg. (MHz)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Frequency Band Channel Freq. (MHz) Channel Freq. (MHz)
138* 5690 144 5720
Straddle Channel
142* 5710 - -

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT40.

2. The above Frequency and Channel in "# were 802.11ac VHT80.

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0

AC Conducted

- Mode 1 : WLAN Link(5G)+ Bluetooth Link + Powered from Test Jig
Emission
U-NII-1 U-NII-2A U-NII-2C U-NII-3
Ch. #
802.11a 802.11a 802.11a 802.11a
L Low 36 52 100 149
Middle 44 60 116 157
H High 48 64 140 165
Straddle - - 144 -
U-NII-1 U-NII-2A U-NII-2C U-NII-3
cn.# 802.11ac VHT20 802.11ac VHT20 802.11ac VHT20 802.11ac VHT20
L Low 36 52 100 149
Middle 44 60 116 157
H High 48 64 140 165
Straddle - - 144 -
Sporton International Inc. (Kunshan) Page Number : 10 of 33
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- U-NII-1 U-NII-2A U-NII-2C U-NII-3
L H#
802.11ac VHT40 802.11ac VHT40 802.11ac VHT40 802.11ac VHT40
L Low 38 54 102 151
Middle - - 110 -
H High 46 62 134 159
Straddle - - 142 -
- U-NII-1 U-NII-2A U-NII-2C U-NII-3
Ch. #
802.11ac VHT80 802.11ac VHT80 802.11ac VHT80 802.11ac VHT80
L Low - - 106 -
Middle 42 58 122 155
H | High - - - -
Straddle - - 138 -
2.3 Connection Diagram of Test System
System
AP router Notebook GPS Station BT Earphone
Simulator
Power
EUT Notebook
Source
Cradle Earphone iPod WLAN AP Monitor
This example is connection diagram of EUT test configurations.
. For detail, please refer to test mode configuration and setup photographs for each test item.
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2.4 Support Unit used in test configuration and system

Item |[Equipment Trade Name |Model Name |[FCC ID Data Cable Power Cord
y, |Bluetooth Lenovo LBH308 N/A N/A N/A
Earphone

2. WLAN AP D-link DIR-655 KA21R655B1 N/A Unshielded,1.8m
AC I/P:

3. [Notebook Lenovo G480 QDS-BRCM10501|N/A Unshielded, 1.8 m
DC O/P:
Shielded, 1.8 m

4. |TestJig Quectel N/A N/A N/A N/A

2.5 EUT Operation Test Setup

For WLAN RF test items, an engineering test program was provided and enabled to make EUT
continuously transmit.

For AC power line conducted emissions, the EUT was set to connect with the WLAN AP under large
package sizes transmission.

2.6 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer

reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.

Following shows an offset computation example with cable loss 7.5 dB.

Offset(dB) = RF cable loss(dB).

=7.5 (dB)
Sporton International Inc. (Kunshan) Page Number 1 12 of 33
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1 Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Bandwidth Measurement
. Emission Bandwidth (EBW) and 99% OBW

Set RBW = approximately 1% of the emission bandwidth.
Set the VBW > RBW.
Detector = Peak.

Trace mode = max hold

a M 0N PR

Measure the maximum width of the emission that is 26 dB down from the peak of the
emission. Compare this with the RBW setting of the analyzer. Readjust RBW and
repeat measurement as needed until the RBW/EBW ratio is approximately 1%.

6. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth
(RBW) is set to 1%~5% of the OBW and set the Video bandwidth (VBW) = 3 * RBW.

7. Measure and record the results in the test report.

Section C) Bandwidth Measurement
. Minimum Emission Bandwidth for the band 5.725 - 5.85 GHz

2

1. Set RBW = 100kHz.

2. Setthe VBW =3 x RBW.

3. Detector = Peak.

4. Trace mode = max hold

5. Measure the maximum width of the emission that is 6 dB down from the peak of the
emission.

6. Measure and record the results in the test report.

Sporton International Inc. (Kunshan) Page Number : 13 0f 33
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3.1.4 Test Setup

ale o
Spectrum Analyzer EUT
3.1.5 Test Result of 6dB Bandwidth
Please refer to Appendix A.
Minimum 6dB Bandwidth
Spectrum @]
Ref Level 27.50 dém  Offset 7.50 dé & RBW 100 kHz
& Att 30ds SWT 1.1ms & VBW 300 kHz Mode Sweep
@ 1Pk Max
mM1[1] 1.01 dBm
i 5.7372500 GHz
20 dém D2[1] -0.79 dB
15.6000 MHz
10 dBrn
D1 4.110 dBmy Wi - | 1
0dam 0 1l 20 de—l n i} WJ‘ " VLJ‘L\WI‘WI i ‘»‘Wllm‘“i wﬂﬁ_—'
-10 dBm Ir ’\lL
-20 dBm i i "L‘. 'HM
-30 dBm (! WHIN“‘ JL"IM\I'\
Kk T,
40 dBm PMLJW"“‘ MM
!
st ol
-60 dém
-70 dém
CF 5.745 GHz 1001 pts Span 50.0 MHz
L JTZ | Measuring...  @URARNACD WG A
Date: 28.JAN.2023 21:16:43
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Maximum 26dB Bandwidth for 20M BW

Spectrum l%’ I
Ref Level 17,50 dém Offset 7.50 d8 & RBW 300 kHz
|& Att 20dB SWT 1ms & VBW 1MHz Mode Sweep
@ 1Pk View
) mM1i[1] 7.07 dBm
10 dBm — 5.6992010 GHz
FAN et N S o R, e 26.00 dB
o dem In"' Bw 25.874000000 MHz
{ Q factor \ 220.3
-10 dBm - .
Lo g T
-20 dBm " e, M
ot "
30 dBmopmgt M L
e W
Ty
-40 dBm
-50 dem
-60 dBm
-70 dBm
-80 dem
CF 5.7 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value ‘ ¥Y-value ‘ Function | Function Result |
M1 1 5.600201 GHz 7.07 dBm ndB down 25.874 MHz
T1 1 5.686813 GHz -19.19 dBm ndg 26.00 dB
T2 1 £.712687 GHz -19.41 dBm Q factor 220.3
T 1
L
Date: 16.JAN.2023 21:48:37

Maximum 26dB Bandwidth for 40M BW

Spectrum l%’ I
Ref Level 17,50 dBm Offset 7.50 d& & RBW 500 kHz
fe Att 20 dB2 SWT 1ms & YVBW 2 MHz Mode Sweep
@ 1Pk View
mM1[1] 6.40 dBm
10 dBrr 11 5.7137760 GHz
P | BB 26.00 dB
adem Bw 42.258000000 MHz
Q factor \ 135.2
] \
-10 dBm /
. x
-20 dBm “[ -
S “““1--\/[ Nhpn Al
GDWM Nia Mo oy
Bz Ty
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.71 GHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Trc | X-value \ Y-value \ Function | Function Result |
M1 1 5.713776 GHz 6.40 dBm ndB down 42.258 MHz
Tl 1 5.688691 GHz -19.47 dBm ndg 26.00 dB
T2 1 5.730949 GHz -19.20 dBm Q factor 135.2
T
( ] QD e
Date: 16.JAN.2023 22:
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Maximum 26dB Bandwidth for 80M BW
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Maximum 99% Occupied Bandwidth for 20M BW

Spectrum

(=)

Ref Level 17.50 dBm
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Offset 7,50 d& & RBW 300 kHz
1ms & VBW
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Mode Sweep
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Maximum 99% Occupied Bandwidth for 40M BW

Spectrum l%’ I

Ref Level 17,50 dém Offset 7.50 d82 & RBW 1 MHz
& Att 20dB SWT 1ms @ VBW 3 MHz Mode Sweep
@153 Max

M1 mM1i[1] 11.05 dBm

10 dBrr Ij,wwnw AT x _mwwlw-m---w\_: 5.1932000 GHz
J {

Occ Bw 36.563436563 MHz
0 dem

\

-10 dBm

rhon W fi,

-50 dem

-60 dBm

-70 dBm

-80 dem
CF 5.19 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Tr|::| X-value ‘ ¥Y-value ‘ Function | Function Result |
M1 1 5.1932 GHz 11.05 dBm
T1 1 5.1717183 GHz 3.69 dBm Occ Bw 36.563436563 MHz
T2 1 £.2082817 GHz 3.89 dBm

T Y
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Maximum 99% Occupied Bandwidth for 80M BW

Spectrum l%’ I

Ref Level 17,50 dBm Offset 7.50 d& & RBW 1 MHz
fe Att 20 dB SWT 1ms & VBW 3 MHz Mode Sweep
@153 Max

) mM1[1] 7.22 dBm
10 dBrr - M1 5.601010 GHz
_},. B L e fmmhwww«ﬂxwma%—?ﬁ.nnaqqﬁnm MHz
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-30 dBm

-40 dBm

-50 dBm

-60 dBm
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CF 5.61 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Tr|:| X-value \ Y-value \ Function | Function Result |
M1 1 5.60101 GHz 7.22 dBm
Tl 1 5.571998 GHz 2.67 dBm Qcc Bw 76.003996004 MHz
T2 1 5.648002 GHz 2.65 dBm

T Y

—
L SRREEED e
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Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output
power over the frequency band of operation shall not exceed 250 mW.
For the 5.25-5.725 GHz bands, the maximum conducted output power over the frequency bands of
operation shall not exceed the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission
bandwidth in megahertz.
For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.
For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.
3.2.2 Measuring Instruments
The measuring equipment is listed in the section 4 of this test report.
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3.2.3 Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules
v02r01.
Method PM (Measurement using an RF average power meter):
1. Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.
3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4 Test Setup

Spectrum Analyzer EUT

3.2.5 Test Result of Maximum Conducted Output Power

Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11dBm in any 1 megahertz band.
For the 5.25-5.725 GHz bands, the maximum power spectral density shall not exceed 11 dBm in any
1 megahertz band.
For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band.
For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
3.3.2 Measuring Instruments
The measuring equipment is listed in the section 4 of this test report.
3.3.3 Test Procedures
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.
Section F) Maximum power spectral density.
For devices operating in the bands 5.15 - 5.25 GHz, 5.25 - 5.35 GHz, and 5.47 - 5.725 GHz
# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
. Measure the duty cycle.
. Set span to encompass the entire emission bandwidth (EBW) of the signal.
. Set RBW = 1 MHz.
. Set VBW = 3 MHz.
. Number of points in sweep = 2 Span / RBW.
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Sweep time = auto.
Detector = RMS
Trace average at least 100 traces in power averaging mode.

Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.

For devices operating in the band 5.725 - 5.85 GHz

# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

Measure the duty cycle.

Set span to encompass the entire emission bandwidth (EBW) of the signal.

Set RBW = 500KHz (or 300 kHz if the SA can’t set RBW=500KHz).

Set VBW 2 1 MHz.

Number of points in sweep = 2 Span / RBW.

Sweep time = auto.

Detector = RMS

Trace average at least 100 traces in power averaging mode.

If the SA can’t set RBW=500KHz, then add 10 log(500kHz/RBW) to the test result.

Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.

3.3.4 Test Setup

ale o
Spectrum Analyzer EUT
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3.3.5 Test Result of Power Spectral Density

Please refer to Appendix A.

For devices operating in the bands 5.15 - 5.25 GHz, 5.25 - 5.35 GHz, and 5.47 - 5.725 GHz

Worst Case Power Density (dBm/MHz)

Spectrum
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SGL Count 100/100
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0 dem
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-20 dem

-30 dem
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L L
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Note: Average Power Density (dB) = Measured value+ Duty Factor
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For devices operating in the band 5.725 - 5.85 GHz

Worst Case Power Density (dBm/300kHz)
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Note: Average Power Density (dBm/500kHz) = Measured value (dBm/300kHz) + RBW Offset (2.2dB)
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3.4 Unwanted Emissions Measurement

This section as specified in FCC Part 15.407(b) is to measure unwanted emissions through radiated

measurement for band edge spurious emissions and out of band emissions measurement. The

unwanted emissions shall comply with 15.407(b)(1) to (6), and restricted bands per FCC Part15.205.

3.4.1 Limit of Unwanted Emissions

1)

()

For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band

edge increasing linearly to a level of 27 dBm/MHz at the band edge.
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(3) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
(4) EIRP (dBm) Field Strength at 3m (dBuV/m)
-27 68.2

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Emeas + 20|Og (dMeas) -104.7

where

EIRP is the equivalent isotropically radiated power, in dBm

Eweas is the field strength of the emission at the measurement distance, in dBuV/m

dwmeas is the measurement distance, in m

(4) ANSI C63.10-2013 clause 12.7.3 note 97

As specified by regulatory requirements, emissions above 1000 MHz that are outside of the

restricted bands are subject to a peak emission limit. However, an out-of-band emission that

complies with both the average and peak general regulatory limits is not required to satisfy the

peak emission limit.

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
+  RBW =120 kHz
«  VBW =300 kHz
. Detector = Peak
. Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
. VBW 2 3 MHz
. Detector = Peak
. Sweep time = auto
. Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
. RBW =1 MHz
. VBW = 10 Hz, when duty cycle is no less than 98 percent.
. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.
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3.4.4 Test Setup

For radiated emissions below 30MHz

Metal Full Soldered Ground Plane

00

Sp-eciruﬁl Maly;er ! Receiver

For radiated emissions from 30MHz to 1GHz

R Antenna

Im

i

EUT

B0cm

1
Metal Full Soldered Ground Plane

[ e

| |
Spectrum Analyzer ! Receiver

For radiated emissions above 1GHz

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.4.7 Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement
3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3 Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4.  The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum

Hold Mode.
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3.5.4 Test Setup

e e T L B e o T G O M T E e 0 S A Ly I
| |
l |
I Rear of EUT to be flushed |
I with rear of table top I
| 1
| |
' |
| — |
l s EUT l
| [ | l 80 cmito
I Receiver | ground
I 500 RF Cable 80cm : plane
| |
l |
| o 2 |
| 2
: " 3b) :
|
| AC :
I AMH I
| (LISHy |
| I
| ” 3 B | o
I . | -
I S -~ Bonded to horizontal l 2 e
- ground plane #
B e Tt el L e e M e s i B e e e
AMH = Artificial maing network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements

3.6.1 Standard Applicable

According to FCC 47 CFR Section 15.407(a)(1)(2) ,if transmitting antenna directional gain is greater
than 6 dBi, both the peak transmit power and the peak power spectral density shall be reduced by the

amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.6.2 Antenna Anti-Replacement Construction

Non-standard antenna connector is used.

3.6.3 Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Instrument | Manufacturer | Model No. Serial No. |Characteristics Cal:)b;?élon Test Date Due Date Remark
Spectrum _ Jan. 16, 2023~ Conducted
Analyzer R&S FSVv40 101040 10Hz~40GHz | Oct. 12, 2022 Jan. 29, 2023 Oct. 11, 2023 (THO1-KS)

Pulse Power . Jan. 16, 2023~ Conducted

Senor Anritsu MA2411B 0917070 |300MHz~40GHz| Jan. 04, 2023 Jan. 29, 2023 Jan. 03, 2024 (THO1-KS)
. 50MHz Jan. 16, 2023~ Conducted

Power Meter Anritsu ML2495A 1005002 Bandwidth Jan. 04, 2023 Jan. 29, 2023 Jan. 03, 2024 (THO1-KS)
EMI Test . 3Hz~8.5GHz;Ma Radiation
Receiver Keysight N9038A MY56400004 ¥ 30dBm Oct. 13, 2022 | Jan. 16, 2023 | Oct. 12, 2023 (03CHO06-KS)

EXA Spectrum . Radiation
Analyzer Keysight N9010B MY60242126| 10Hz-44GHz | Oct. 13, 2022 | Jan. 16, 2023 | Oct. 12, 2023 (03CHO06-KS)
Loop Antenna R&S HFH2-22 100321 | 9kHz~30MHz | Oct. 16, 2022 | Jan. 16, 2023 | Oct. 15, 2023 (Oggﬂggf’};‘s)
Bilog Antenna | TeseQ CBL6111D 49921 30MHz-1GHz | May 24, 2022 | Jan. 16, 2023 | May 23, 2023 (oggﬂgg?}?s)
Double Ridge : _ Radiation
Horn Antenna ETS-Lindgren 3117 00218652 1GHz~18GHz | Apr. 18, 2022 | Jan. 16, 2023 | Apr. 17, 2023 (03CHO06-KS)
SHF-EHF Hom| Com-power AH-840 101093 | 18GHz~40GHz | Jan. 04, 2023 | Jan. 16, 2023 | Jan. 03, 2024 (Oggﬂggﬂ?s)
Amplifier SONOMA 310N 380827 | 9KHz~1GHZ | Jul. 11,2022 | Jan. 16,2023 | Jul. 10, 2023 (o?gﬂgg?&)
Amplifier MITEQ |EM18G40GGA| 060728 18~40GHz | Jan. 04, 2023 | Jan. 16, 2023 | Jan. 03, 2024 (ong(::gg?QS)
high gain AMF-7D-0010 Radiation
Amplifier MITEQ 1800-30-10P 2082395 1Ghz-18Ghz Jan. 04, 2023 | Jan. 16, 2023 | Jan. 03, 2024 (03CHO06-KS)
- . 500MHz~26.5G Radiation
Amplifier Keysight 83017A MY53270319 Hz Oct. 12, 2022 | Jan. 16, 2023 | Oct. 12, 2023 (03CHO06-KS)
AC Power Radiation
Source Chroma 61601 F104090004 N/A NCR Jan. 16, 2023 NCR (03CHO6-KS)
Radiation
Turn Table ChamPro EM 1000-T 060762-T | 0~360 degree NCR Jan. 16, 2023 NCR (03CHO6-KS)
Radiation
Antenna Mast ChamPro EM 1000-A 060762-A 1m~4m NCR Jan. 16, 2023 NCR (03CH06-KS)
. . Conduction
EMI Receiver R&S ESCI7 100768 9kHz~7GHz; May 24, 2022 | Jan. 14, 2023 | May 23, 2023 (CO01-KS)
AC L|.5.N Conduction
(for auxiliary MessTec AN3016 060103 9kHz~30MHz | Oct. 13, 2022 | Jan. 14, 2023 | Oct. 12, 2023 (CO01-KS)
equipment)
Conduction

AC LISN MessTec AN3016 060105 9kHz~30MHz | May 24, 2022 | Jan. 14, 2023 | May 23, 2023 (CO01-KS)
AC Power ABP0000008| AC 0V~300V, Conduction

Source Chroma 61602 11 45Hz~1000H2 Oct. 12, 2022 | Jan. 14, 2023 | Oct. 11, 2023 (CO01-KS)
NCR: No Calibration Required
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5 Uncertainty of Evaluation

The measurement uncertainties shown below were calculated in accordance with the requirements of

ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate

95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item

Uncertainty

Conducted Power +0.46 dB
Conducted Emissions +0.48 dB
Occupied Channel Bandwidth +0.1 %

Conducted Power Spectral Density +0.40 dB

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 2 78dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 5 0dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.0dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5 0dB
of 95% (U = 2Uc(y)) )
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Appendix A. Conducted Test Results
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Report Number : FR310408D

Test Engineer:

wei Xu

Temperature:

21~25

°C

Test Date:

2023/1/16~2023/1/29

Relative Humidity:

51~54

%




TEST RESULTS DATA

26dB and 99% OBW

FR310408D

U-NII-1 single antenna

99% 26 dB
Data Freq. Bandwidth Bandwidth

Mod. | oo INTY CH. | ar) (MH2) (MH2)

Ant 1 Ant 1
11a | 6Mbps| 1 36 5180 16.78 22.38
11a | 6Mbps| 1 44 5220 16.78 22.58
11a | 6Mbps| 1 48 5240 16.78 22.43
VHT20| MCSO | 1 36 5180 17.88 22.88
VHT20| MCSO | 1 44 5220 17.93 23.23
VHT20| MCSO | 1 48 5240 17.88 23.38
VHT40| MCSO | 1 38 5190 36.56 41.72
VHT40( MCSO | 1 46 5230 36.46 41.27
VHT80| MCSO | 1 42 5210 75.88 83.60




Report Number : FR310408D

TEST RESULTS DATA
Average Power Table

FCC U-NII-1 single antenna

Average FCC
Data R Copducted Power Conduc.tecll DG: .
Mod. Rate NTH CH. (MH2) with duty factor Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 | Ant2 [ SUM | Ant1 | Ant2 | Ant1 | Ant2
11a | 6Mbps| 1 36 5180 | 16.46 - 24.00 - -0.67 - Pass
11a |6Mbps| 1 44 5220 | 16.22 - 24.00 - -0.67 - Pass
11a | 6Mbps| 1 48 5240 | 16.13 - 24.00 - -0.67 - Pass
HT20 | MCSO | 1 36 5180 | 15.10 - 24.00 - -0.67 - Pass
HT20 | MCSO | 1 44 5220 | 15.12 - 24.00 - -0.67 - Pass
HT20 | MCSO | 1 48 5240 | 15.13 - 24.00 - -0.67 - Pass
HT40 | MCSO | 1 38 5190 | 15.89 - 24.00 - -0.67 - Pass
HT40 | MCSO | 1 46 5230 | 15.86 - 24.00 - -0.67 - Pass
VHT20| MCSO0 | 1 36 5180 | 15.13 - 24.00 - -0.67 - Pass
VHT20| MCSO0 | 1 44 5220 | 15.19 - 24.00 - -0.67 - Pass
VHT20| MCSO0 | 1 48 5240 | 15.18 - 24.00 - -0.67 - Pass
VHT40| MCSO | 1 38 5190 | 15.94 - 24.00 - -0.67 - Pass
VHT40| MCSO | 1 46 5230 | 15.89 - 24.00 - -0.67 - Pass
VHT80| MCSO0 | 1 42 5210 | 15.66 - 24.00 - -0.67 - Pass




TEST RESULTS DATA
Power Spectral Density

Report Number : FR310408D

FCC U-NII-1 single antenna

Average Average
Data Freq POW‘.&" PSD DG: Pass
Mod. Rate NTY CH. (MHz.) Density Limit (dBi) /Fail

(dBm/MHz) (dBm/MHz)

Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2

11a [6Mbps| 1 36 5180 | 5.83 - 11.00 - -0.67 - Pass
11a [6Mbps| 1 44 5220 | 5.74 - 11.00 - -0.67 - Pass
11a [6Mbps| 1 48 5240 | 5.75 - 11.00 - -0.67 - Pass
VHT20| MCSO0 | 1 36 5180 | 4.35 - 11.00 - -0.67 - Pass
VHT20| MCSO0 | 1 44 5220 | 4.32 - 11.00 - -0.67 - Pass
VHT20| MCSO0 | 1 48 5240 | 4.33 - 11.00 - -0.67 - Pass
VHT40[ MCSO0 | 1 38 5190 | 1.81 - 11.00 - -0.67 - Pass
VHT40| MCSO0 | 1 46 5230 | 1.93 - 11.00 - -0.67 - Pass
VHT80| MCSO0 | 1 42 5210 | -1.43 - 11.00 - -0.67 - Pass




Report Number : FR310408D

TEST RESULTS DATA

26dB and 99% OBW

U-NII-2A single antenna

oa e | omman | oo | Bardva
ata req. andwi andwi -
Mod. Rate NTY CH. (Mqu) (MHz) (MHz) PO\(I;eBrrhl)mlt Note
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11a [6Mbps| 1 52 5260 | 16.78 - 22.18 - 23.98 -
11a [6Mbps| 1 60 5300 | 16.78 - 22.53 - 23.98 -
11a [6Mbps| 1 64 5320 | 16.88 - 22.88 - 23.98 -
VHT20| MCSO0 | 1 52 5260 | 17.93 - 23.38 - 23.98 -
VHT20| MCSO0 | 1 60 5300 | 17.88 - 23.43 - 23.98 -
VHT20| MCSO0 | 1 64 5320 | 17.93 - 23.58 - 23.98 -
VHT40[ MCSO0 | 1 54 5270 | 36.56 - 41.36 - 23.98 -
VHT40( MCSO0 | 1 62 5310 | 36.46 - 41.54 - 23.98 -
VHT80| MCSO0 | 1 58 5290 | 75.76 - 83.76 - 23.98 -




Report Number : FR310408D

TEST RESULTS DATA
Average Power Table

FCC U-NII-2A single antenna

Average FCC EIRP

Data R Co.nducted Power ConducFec.i DQ Power .
Mod. NTXN CH. with duty factor Power Limit (dBi) - Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 [ Ant2 [ SUM [ Ant1 [ Ant2 [ Ant1 | Ant2

11a | 6Mbps| 1 52 5260 | 16.19 - 23.98 - -0.19 - 30.00 Pass
11a | 6Mbps| 1 60 5300 | 16.29 - 23.98 - -0.19 - 30.00 Pass
11a | 6Mbps| 1 64 5320 | 16.39 - 23.98 - -0.19 - 30.00 Pass
HT20 | MCSO | 1 52 5260 | 15.20 - 23.98 - -0.19 - 30.00 Pass
HT20 | MCSO | 1 60 5300 | 15.31 - 23.98 - -0.19 - 30.00 Pass
HT20 | MCSO | 1 64 5320 | 15.41 - 23.98 - -0.19 - 30.00 Pass
HT40 | MCSO | 1 54 5270 | 15.84 - 23.98 - -0.19 - 30.00 Pass
HT40 | MCSO | 1 62 5310 | 15.43 - 23.98 - -0.19 - 30.00 Pass
VHT20| MCSO | 1 52 5260 | 15.23 - 23.98 - -0.19 - 30.00 Pass
VHT20| MCSO0 | 1 60 5300 | 15.33 - 23.98 - -0.19 - 30.00 Pass
VHT20| MCSO | 1 64 5320 | 15.47 - 23.98 - -0.19 - 30.00 Pass
VHT40| MCSO | 1 54 5270 | 15.88 - 23.98 - -0.19 - 30.00 Pass
VHT40| MCSO | 1 62 5310 | 15.62 - 23.98 - -0.19 - 30.00 Pass
VHT80| MCSO0 | 1 58 5290 | 13.74 - 23.98 - -0.19 - 30.00 Pass




TEST RESULTS DATA
Power Spectral Density

Report Number : FR310408D

U-NII-2A single antenna

Average Average
Data Freq POW‘.&" PSD DG: Pass
Mod. Rate NTY CH. (MHz.) Density Limit (dBi) /Fail

(dBm/MHz) (dBm/MHz)

Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2

11a [6Mbps| 1 52 5260 | 5.73 - 11.00 - -0.19 - Pass
11a [6Mbps| 1 60 5300 | 5.69 - 11.00 - -0.19 - Pass
11a [6Mbps| 1 64 5320 | 5.86 - 11.00 - -0.19 - Pass
VHT20| MCSO0 | 1 52 5260 | 4.39 - 11.00 - -0.19 - Pass
VHT20| MCSO0 | 1 60 5300 | 4.40 - 11.00 - -0.19 - Pass
VHT20| MCSO0 | 1 64 5320 | 4.57 - 11.00 - -0.19 - Pass
VHT40[ MCSO0 | 1 54 5270 | 1.85 - 11.00 - -0.19 - Pass
VHT40| MCSO0 | 1 62 5310 | 0.12 - 11.00 - -0.19 - Pass
VHT80| MCSO0 | 1 58 5290 | -5.06 - 11.00 - -0.19 - Pass




Report Number : FR310408D

TEST RESULTS DATA
26dB and 99% OBW

U-NII-2C single antenna

99% 26 dB FCC 26dB |6 dB Bandwidth

Data Fren, Bandwidth Bandwidth Bandwiqth for Straddle
Mod. Rate NTX CH. (MH2) In U-NII 2C In U-NII 2C Power Limit Channel

(MHz) (MHz) (dBm) (MHz)

Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2

11a [6Mbps| 1 100 | 5500 | 16.98 - 24.68 - 23.98 - — —
11a [6Mbps| 1 116 | 5580 | 17.03 - 25.03 - 23.98 - — -
11a [6Mbps| 1 140 | 5700 | 16.98 - 24.78 - 23.98 - — ——
VHT20| MCSO0 | 1 100 | 5500 | 17.98 - 23.93 - 23.98 - — ——-
VHT20| MCSO0 | 1 116 | 5580 | 18.03 - 24.23 - 23.98 - — ——
VHT20| MCSO0 | 1 140 | 5700 | 18.03 - 25.87 - 23.98 - — ——-
VHT40[ MCSO0 | 1 102 | 5510 | 36.56 - 42.08 - 23.98 - — ——
VHT40( MCSO0 | 1 110 | 5550 | 36.56 - 41.72 - 23.98 - — ——-
VHT40[ MCSO0 | 1 134 | 5670 | 36.46 - 41.99 - 23.98 - — ——
VHT80| MCSO0 | 1 106 | 5530 | 75.88 - 83.12 - 23.98 - — ——-
VHT80| MCSO0 | 1 122 | 5610 | 76.00 - 85.03 - 23.98 - — ——

U-NII-2C straddle channel single antenna

99% 26 dB FCC 26dB |6 dB Bandwidth
Data Fren, Bandwidth Bandwidth Bandwit_:ith for Straddle
Mod. Rate NTX CH. (MHz) In U-NII 2C In U-NII 2C Power Limit Channel
(MHz) (MHz) (dBm) (MHz)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11a [6Mbps| 1 144 | 5720 | 16.98 - 24.68 - 23.98 - - -
VHT20| MCSO0 | 1 144 | 5720 | 18.03 - 24.23 - 23.98 - - -
VHT40[ MCSO0 | 1 142 | 5710 | 36.56 - 42.26 - 23.98 - - -
VHT80| MCSO0 | 1 138 | 5690 | 76.00 - 84.24 - 23.98 - - -




Report Number : FR310408D

TEST RESULTS DATA
Average Power Table

FCC U-NII-2C single antenna

Average FCC EIRP
Conducted Power Conducted DG
Mod. | P2 INtd cn. | Frea- with duty factor Power Limit (dBi) PONET o
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 | Ant2 [ SUM | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1| 100 | 5500 | 15.69 - 23.98 - 1.28 - 30.00 Pass
11a |6Mbps| 1| 116 | 5580 | 15.81 - 23.98 - 1.28 - 30.00 Pass
11a |6Mbps| 1| 140 | 5700 | 15.86 - 23.98 - 1.28 - 30.00 Pass
HT20 | MCSO| 1| 100 | 5500 | 14.69 - 23.98 - 1.28 - 30.00 Pass
HT20 | MCSO| 1| 116 | 5580 | 14.91 - 23.98 - 1.28 - 30.00 Pass
HT20 | MCSO| 1| 140 | 5700 | 14.88 - 23.98 - 1.28 - 30.00 Pass
HT40 | MCSO| 1| 102 | 5510 | 15.55 - 23.98 - 1.28 - 30.00 Pass
HT40 | MCSO| 1| 110 | 5550 | 15.94 - 23.98 - 1.28 - 30.00 Pass
HT40 | MCSO| 1| 134 | 5670 | 15.90 - 23.98 - 1.28 - 30.00 Pass
VHT20| MCSO| 1| 100 | 5500 | 14.71 - 23.98 - 1.28 - 30.00 Pass
VHT20| MCSO| 1| 116 | 5580 | 14.93 - 23.98 - 1.28 - 30.00 Pass
VHT20| MCSO| 1| 140 | 5700 | 14.92 - 23.98 - 1.28 - 30.00 Pass
VHT40| MCSO| 1| 102 | 5510 | 15.58 - 23.98 - 1.28 - 30.00 Pass
VHT40| MCSO| 1| 110 | 5550 | 15.99 - 23.98 - 1.28 - 30.00 Pass
VHT40| MCSO| 1| 134 | 5670 | 15.94 - 23.98 - 1.28 - 30.00 Pass
VHT80| MCSO| 1| 106 | 5530 | 15.15 - 23.98 - 1.28 - 30.00 Pass
VHT80| MCSO| 1| 122 | 5610 | 15.69 - 23.98 - 1.28 - 30.00 Pass
FCC U-NII-2C straddle channel single antenna
Average FCC EIRP
Conducted Power Conducted DG
Mod. | P2 INtH cn. | Frea- with duty factor Power Limit (dBi) PONET o
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 | Ant2 [ SUM | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1| 144 | 5720 | 16.51 - 23.98 - 1.28 - 30.00 Pass
HT20 | MCSO| 1| 144 | 5720 | 15.31 - 23.98 - 1.28 - 30.00 Pass
HT40 | MCSO| 1| 142 | 5710 | 15.91 - 23.98 - 1.28 - 30.00 Pass
VHT20| MCSO | 1| 144 | 5720 | 15.35 - 23.98 - 1.28 - 30.00 Pass
VHT40| MCSO| 1| 142 | 5710 | 15.98 - 23.98 - 1.28 - 30.00 Pass
VHT80| MCSO| 1| 138 | 5690 | 15.70 - 23.98 - 1.28 - 30.00 Pass




TEST RESULTS DATA
Power Spectral Density

Report Number

: FR310408D

U-NII-2C single antenna

Average Average
Data Freq. POW‘.&" PSD DG: Pass
Mod. Rate NTY CH. (MH2) Density Limit (dBi) /Fail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2
11a [6Mbps| 1| 100 | 5500 | 5.35 - 11.00 - 1.28 - Pass
11a [6Mbps| 1| 116 | 5580 | 5.79 - 11.00 - 1.28 - Pass
11a [6Mbps| 1| 140 | 5700 | 5.1 - 11.00 - 1.28 - Pass
VHT20[ MCSO| 1| 100 | 5500 | 3.92 - 11.00 - 1.28 - Pass
VHT20[ MCSO| 1| 116 | 5580 | 4.46 - 11.00 - 1.28 - Pass
VHT20( MCSO| 1| 140 | 5700 | 3.71 - 11.00 - 1.28 - Pass
VHT40( MCSO| 1| 102 | 5510 | 1.40 - 11.00 - 1.28 - Pass
VHT40( MCSO| 1| 110 | 5550 | 1.99 - 11.00 - 1.28 - Pass
VHT40[ MCSO| 1| 134 | 5670 | 2.40 - 11.00 - 1.28 - Pass
VHT80[ MCSO| 1| 106 | 5530 | -3.39 - 11.00 - 1.28 - Pass
VHT80| MCSO| 1| 122 | 5610 | -1.80 - 11.00 - 1.28 - Pass
U-NII-2C straddle channel single antenna
Average Average
Data Freq. Powgr PSD DG. Pass
Mod. Rate NTX CH. (MHz) Density Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant1 [ Ant2 [ SUM | Ant1 | Ant2 [ Ant1 | Ant2
11a [6Mbps| 1| 144 | 5720 | 5.33 - 11.00 - 1.28 - Pass
VHT20[ MCSO | 1| 144 | 5720 | 3.94 - 11.00 - 1.28 - Pass
VHT40( MCSO| 1| 142 | 5710 | 1.38 - 11.00 - 1.28 - Pass
VHT80| MCSO| 1| 138 | 5690 | -1.33 - 11.00 - 1.28 - Pass




TEST RESULTS DATA

Report Number : FR310408D

6dB and 26dB EBW and 99% OBW

U-NII-3 single antenna

99% 26dB 6 dB 6 dB
Data Freq. Bandwidth Bandwidth Bandwidth Bandwidth f
Mod. Rate NTX CH. (Mqu) (MHz) (MHz) (MH2) Min. Limit Pass/Fail
(MHz)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11a | 6Mbps| 1 149 5745 | 16.93 - 22.58 - 15.60 - 0.5 Pass
11a | 6Mbps| 1 157 5785 | 16.83 - 23.33 - 15.70 - 0.5 Pass
11a | 6Mbps| 1 165 5825 | 16.78 - 23.18 - 16.05 - 0.5 Pass
VHT20| MCSO0 | 1 149 | 5745 | 17.98 - 24.03 - 15.95 - 0.5 Pass
VHT20| MCSO0 | 1 157 | 5785 [ 17.93 - 24.43 - 16.80 - 0.5 Pass
VHT20| MCSO0 | 1 165 | 5825 [ 17.93 - 23.63 - 16.80 - 0.5 Pass
VHT40[ MCSO0 | 1 151 5755 | 36.56 - 42.08 - 35.37 - 0.5 Pass
VHT40[ MCSO0 | 1 159 | 5795 | 36.56 - 41.99 - 36.09 - 0.5 Pass
VHT80| MCSO0 | 1 155 | 5775 | 75.88 - 84.08 - 75.20 - 0.5 Pass




Report Number : FR310408D

TEST RESULTS DATA
Average Power Table

U-NII-3 single antenna

Average FCC
Data ey Copducted Power Conduc?eq DQ .
Mod. Rate NTH CH. (MHz) with duty factor Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1 149 | 5745 | 16.27 - 30.00 - 1.10 - Pass
11a |6Mbps| 1 157 | 5785 | 15.49 - 30.00 - 1.10 - Pass
11a |6Mbps| 1 165 | 5825 | 16.29 - 30.00 - 1.10 - Pass
HT20 [ MCSO | 1 149 | 5745 | 15.24 - 30.00 - 1.10 - Pass
HT20 [ MCSO | 1 157 | 5785 | 14.57 - 30.00 - 1.10 - Pass
HT20 [ MCSO | 1 165 | 5825 | 15.30 - 30.00 - 1.10 - Pass
HT40 [ MCSO | 1 151 5755 | 15.93 - 30.00 - 1.10 - Pass
HT40 [ MCSO | 1 159 | 5795 | 15.50 - 30.00 - 1.10 - Pass
VHT20| MCSO | 1 149 | 5745 | 15.28 - 30.00 - 1.10 - Pass
VHT20| MCSO | 1 157 | 5785 | 14.67 - 30.00 - 1.10 - Pass
VHT20| MCSO | 1 165 | 5825 | 15.32 - 30.00 - 1.10 - Pass
VHT40| MCSO | 1 151 5755 | 15.96 - 30.00 - 1.10 - Pass
VHT40| MCSO | 1 159 | 5795 | 15.55 - 30.00 - 1.10 - Pass
VHT80| MCSO | 1 155 | 5775 | 15.88 - 30.00 - 1.10 - Pass




Report Number : FR310408D
TEST RESULTS DATA
Power Spectral Density
U-NII-3 single antenna
10log Average Average
Data Er] (500kHz Powgr PSD DQ Pass
Mod. Rate NTq CH. (MHz) /RBW) Density Limit (dBi) IFail
Factor (dB) (dBm/500kHz) (dBm/500kHz)
Ant1 | Ant2 | Ant1 | Ant2 [ SUM | Ant1 [ Ant2 | Ant1 [ Ant2
11a |6Mbps| 1| 149 [ 5745 | 2.22 - 3.05 - 30.00 - 1.10 - Pass
11a |6Mbps| 1| 157 | 5785 | 2.22 - 2.33 - 30.00 - 1.10 - Pass
11a |6Mbps| 1| 165 | 5825 | 2.22 - 2.90 - 30.00 - 1.10 - Pass
VHT20| MCSO | 1| 149 | 5745 | 2.22 - 1.52 - 30.00 - 1.10 - Pass
VHT20| MCSO | 1| 157 | 5785 | 2.22 - 1.04 - 30.00 - 1.10 - Pass
VHT20| MCSO| 1| 165 | 5825 | 2.22 - 1.44 - 30.00 - 1.10 - Pass
VHT40[ MCSO | 1| 151 5755 | 2.22 - -0.84 - 30.00 - 1.10 - Pass
VHT40| MCSO| 1| 159 | 5795 | 2.22 - -1.63 - 30.00 - 1.10 - Pass
VHT80| MCSO| 1| 155 | 5775 | 2.22 - -3.93 - 30.00 - 1.10 - Pass
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Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang : =
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15E R§8247-QP
50.0 | 15E RSS247-AVG
40.0
!
i 11
30.0 =
i g 1p
20.04 12
10.0
Vs 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : COD1-KS
Condition : 15E RS5247-QP LISN-060103-L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuV 46 ~ dBuv  dBuv a8 dE
1 0.151 37.67 -28.29 65.96 26.90 0.34 10.43 QP
2 %  0.151 34,47 -21.49 55.96 23.70 0.34 10.43 Average
2 0.164 35.20 -30.05 65.25 24.50 0.27 10.43 QP
4 0.164 18.90 -26.35 55.25 §.20 0.27 10.43 Average
5 0.180 32,92 -31.14 64.06 22.20 0.30 10.42 QP
& 0.180 23.22 -30.84 54.06 12.50 0.30 10.42 Average
7 0.558 32.66 -23.34 56.00 22.20 0.27 10.19 QP
8 0.558 23.36 —22.64 46.00 12.90 0.27 10.19 Average
g 0.658 20.24 -26.76 56.00 18.80 0.27 10.17 QP
10 0.658 22.94 -23.06 46.00 12.50 0.27 10.17 Average
11 11.257 31.10 -28.90 60.00 19.80 0.44 10.86
12 11.257 19.50 -30.50 50.00 8.20 0.44 10.86 Average
Sporton International Inc. (Kunshan) Page Number : B1 of B2
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_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15E RS5247-QP
50.0 15E RSS247-AVG
40.0
30.0
4
20.0
10.0
05 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15F RS5247-QP LISN-060103-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dE
1 0.150 41.65 -24.35 66.00 30.90 0.32 10.43 QF
2 0.150 38.25 -17.75 56.00 27.50 0.32 10.43 Average
3 0.179 32.24 -32.31 64.55 21.51 0.31 10.42
4 0.179 24.54 -30.01 54.55 13.81 0.31 10.42 Average
5 0.484 34.30 -21.97 56.27 23.80 0.28 10.22
& 0.484 28.70 -17.57 46.27 18.20 0.28 10.22 Average
7 0.579 45.06 -10.94 56.00 34.60 0.27 10.19
8 %« 0.579 39.06 —6.94 46.00 28.60 0.27 10.19 Average
9 0.661 32.65 -23.35 56.00 22.20 0.28 10.17 QP
10 0.661 25.65 -20.35 46.00 15.20 0.28 10.17 Average
11 0.880 31.62 -24.38 56.00 21.10 0.40 10.12 QF
12 0.890 25.02 -20.98 46.00 14.50 0.40 10.12 Average
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41 ~42 %

Test Engineer : Carry Xu
Temperature : 22~23 C

Radiated Spurious Emission Test Modes

Band Data
Mode Band Modulation Channel @ Frequency Remark
(GHz) Rate
Mode 1 U-NII-1 5.15-5.25 802.11a 36 5180 6Mbps -
Mode 2 U-NII-1 5.15-5.25 802.11a 44 5220 6Mbps -
Mode 3 U-NII-1 5.15-5.25 802.11a 48 5240 6Mbps -
Mode 4 U-NII-2A 5.25-5.35 802.11a 52 5260 6Mbps -
Mode 5 U-NII-2A 5.25-5.35 802.11a 60 5300 6Mbps -
Mode 6 U-NII-2A 5.25-5.35 802.11a 64 5320 6Mbps -
Mode 7 U-NII-2C 5.47-5.725 802.11a 100 5500 6Mbps -
Mode 8 U-NII-2C 5.47-5.725 802.11a 116 5580 6Mbps -
Mode 9 U-NII-2C 5.47-5.725 802.11a 140 5700 6Mbps -
Mode 10 U-NII-1 5.15-5.25 802.11ac VHT20 36 5180 MCSO0 -
Mode 11 U-NII-1 5.15-5.25 802.11ac VHT20 44 5220 MCSO0 -
Mode 12 U-NII-1 5.15-5.25 802.11ac VHT20 48 5240 MCSO0 -
Mode 13 U-NII-2A 5.25-5.35 802.11ac VHT20 52 5260 MCSO0 -
Mode 14 U-NII-2A 5.25-5.35 802.11ac VHT20 60 5300 MCSO0 -
Mode 15 U-NII-2A 5.25-5.35 802.11ac VHT20 64 5320 MCSO -
Mode 16 U-NII-2C 5.47-5.725 802.11ac VHT20 100 5500 MCSO0 -
Mode 17 U-NII-2C 5.47-5.725 802.11ac VHT20 116 5580 MCSO0 -
Mode 18 U-NII-2C 5.47-5.725 802.11ac VHT20 140 5700 MCSO0 -
Mode 19 U-NII-1 5.15-5.25 802.11ac VHT40 38 5190 MCSO0 -
Mode 20 U-NII-1 5.15-5.25 802.11ac VHT40 46 5230 MCSO0 -
Mode 21 U-NII-2A 5.25-5.35 802.11ac VHT40 54 5270 MCSO0 -
Mode 22 U-NII-2A 5.25-5.35 802.11ac VHT40 62 5310 MCSO0 -
Mode 23 U-NII-2C 5.47-5.725 802.11ac VHT40 102 5510 MCSO0 -
Mode 24 U-NII-2C 5.47-5.725 802.11ac VHT40 110 5550 MCSO0 -
Mode 25 U-NII-2C 5.47-5.725 802.11ac VHT40 134 5670 MCSO0 -
Mode 26 U-NII-1 5.15-5.25 802.11ac VHT80 42 5210 MCSO0 -
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Mode 27 U-NII-2A 5.25-5.35 802.11ac VHT80 58 5290 MCSO0 -
Mode 28 U-NII-2C 5.47-5.725 802.11ac VHT80 106 5530 MCSO0 -
Mode 29 U-NII-2C 5.47-5.725 802.11ac VHT80 122 5610 MCSO0 -
Mode 30 U-NII-3 5.725-5.85 802.11a 149 5745 6Mbps -
Mode 31 U-NII-3 5.725-5.85 802.11a 157 5785 6Mbps -
Mode 32 U-NII-3 5.725-5.85 802.11a 165 5825 6Mbps -
Mode 33 U-NII-3 5.725-5.85 802.11ac VHT20 149 5745 MCSO0 -
Mode 34 U-NII-3 5.725-5.85 802.11ac VHT20 157 5785 MCSO0 -
Mode 35 U-NII-3 5.725-5.85 802.11ac VHT20 165 5825 MCSO0 -
Mode 36 U-NII-3 5.725-5.85 802.11ac VHT40 151 5755 MCSO0 -
Mode 37 U-NII-3 5.725-5.85 802.11ac VHT40 159 5795 MCSO0 -
Mode 38 U-NII-3 5.725-5.85 802.11ac VHT80 155 5775 MCSO0 -
Mode 39 U-NII-2C 5.47-5.85 802.11a 144 5720 6Mbps -
Mode 40 U-NII-2C 5.47-5.85 802.11ac VHT20 144 5720 MCSO0 -
Mode 41 U-NII-2C 5.47-5.85 802.11ac VHT40 142 5710 MCSO0 -
Mode 42 U-NII-2C 5.47-5.85 802.11ac VHT80 138 5690 MCSO0 -
Mode 43 U-NII-2A 5.25-5.35 802.11ac VHT40 62 5310 MCSO0 LF
Mode 44 U-NII-3 5.725-5.85 802.11ac VHT80 155 5775 MCSO0 LF
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Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 36 5136.50 44.45 54.00 -9.55 H AVERAGE Pass Band Edge

! 802.11a 36 | 10360.00 45.81 68.30 -22.49 H PEAK Pass Harmonic
802.11a 44 - - - - - - - Band Edge

2 802.11a 44 | 10440.00 46.25 68.30 -22.05 H PEAK Pass Harmonic
802.11a 48 - - - - - - - Band Edge

3 802.11a 48 | 10480.00 46.20 68.30 -22.10 H PEAK Pass Harmonic
802.11a 52 - - - - - - - Band Edge

‘ 802.11a 52 | 10520.00 45.70 68.30 -22.60 \% PEAK Pass Harmonic
802.11a 60 - - - - - - - Band Edge

> 802.11a 60 | 10600.01 46.28 74.00 -27.72 H PEAK Pass Harmonic
802.11a 64 5351.92 44.89 54.00 -9.11 H AVERAGE Pass Band Edge

® 802.11a 64 | 10640.00 46.08 74.00 -27.92 H PEAK Pass Harmonic
802.11a 100 | 5459.35 44.24 54.00 -9.76 H AVERAGE Pass Band Edge

! 802.11a 100 | 11000.00 46.44 74.00 -27.56 \% PEAK Pass Harmonic
802.11a 116 - - - - - - - Band Edge

° 802.11a 116 | 11160.00 46.68 74.00 -27.32 H PEAK Pass Harmonic
802.11a 140 5732.63 59.23 68.30 -9.07 H PEAK Pass | Band Edge

° 802.11a 140 | 11400.00 46.41 74.00 -27.59 \% PEAK Pass Harmonic
802.11ac VHT20 36 5141.60 45.07 54.00 -8.93 H AVERAGE Pass Band Edge

10 802.11ac VHT20 | 36 @ 10360.00 45.56 68.30 -22.74 H PEAK Pass Harmonic
802.11ac VHT20 | 44 - - - - - - - Band Edge

H 802.11ac VHT20 | 44 | 10440.00 45.84 68.30 -22.46 H PEAK Pass Harmonic
802.11ac VHT20 | 48 - - - - - - - Band Edge

o 802.11ac VHT20 | 48 @ 10480.00 45.29 68.30 -23.01 \% PEAK Pass Harmonic
802.11ac VHT20 & 52 - - - - - - - Band Edge

o 802.11ac VHT20 | 52 @ 10520.00 46.22 68.30 -22.08 \% PEAK Pass Harmonic
802.11ac VHT20 | 60 - - - - - - - Band Edge

v 802.11ac VHT20 | 60 @ 10600.01 46.82 74.00 -27.18 \% PEAK Pass Harmonic
802.11ac VHT20 64 5355.28 45.52 54.00 -8.48 H AVERAGE Pass Band Edge

o 802.11ac VHT20 | 64 @ 10640.00 46.15 74.00 -27.85 H PEAK Pass Harmonic
802.11ac VHT20 | 100 | 5453.20 44.59 54.00 -9.41 H AVERAGE Pass Band Edge

1 802.11ac VHT20 | 100 @ 11000.00 45.60 74.00 -28.40 H PEAK Pass Harmonic
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802.11ac VHT20 @ 116 - - - - - - - Band Edge

o 802.11ac VHT20 116 @ 11160.00 46.58 74.00 -27.42 H PEAK Pass Harmonic
802.11ac VHT20 140 | 5725.35 55.78 68.30 -12.52 H PEAK Pass | Band Edge

18 802.11ac VHT20 140 | 11400.00 46.31 74.00 -27.69 H PEAK Pass Harmonic
802.11ac VHT40 | 38 5149.80 48.21 54.00 -5.79 H AVERAGE  Pass | Band Edge

19 802.11ac VHT40 38 | 10380.00 45.92 68.30 -22.38 \Y, PEAK Pass Harmonic
802.11ac VHT40 | 46 5149.73 44.55 54.00 -9.45 H AVERAGE  Pass | Band Edge

20 802.11ac VHT40 46 | 10460.00 46.26 68.30 -22.04 H PEAK Pass Harmonic
802.11ac VHT40 54 | 5353.60 44.27 54.00 -9.73 H AVERAGE  Pass | Band Edge

2 802.11ac VHT40 54 | 10540.00 46.63 68.30 -21.67 H PEAK Pass Harmonic
802.11ac VHT40 | 62 5350.05 50.72 54.00 -3.28 H AVERAGE  Pass | Band Edge

2 802.11ac VHT40 62 | 10620.00 46.06 74.00 -27.94 H PEAK Pass Harmonic
802.11ac VHT40 102 | 5468.56 62.07 68.30 -6.23 H PEAK Pass | Band Edge

2 802.11ac VHT40 102 | 11020.00 45.99 74.00 -28.01 H PEAK Pass Harmonic
802.11ac VHT40 110 | 5460.00 44.30 54.00 -9.70 H AVERAGE  Pass | Band Edge

2 802.11ac VHT40 110 @ 11100.00 46.48 74.00 -27.52 H PEAK Pass Harmonic
802.11ac VHT40 134 | 5457.52 43.43 54.00 -10.57 H AVERAGE  Pass | Band Edge

2 802.11ac VHT40 134 | 11340.00 46.76 74.00 -27.24 H PEAK Pass Harmonic
802.11ac VHT80 | 42 5148.26 48.51 54.00 -5.49 H AVERAGE  Pass | Band Edge

2° 802.11ac VHT80 42 | 10420.00 46.39 68.30 -21.91 H PEAK Pass Harmonic
802.11ac VHT80 58 5353.24 49.92 54.00 -4.08 H AVERAGE  Pass | Band Edge

2! 802.11ac VHT80 | 58 @ 10580.00 46.43 68.30 -21.87 H PEAK Pass Harmonic
802.11ac VHT80 106 | 5458.54 49.40 54.00 -4.60 H AVERAGE  Pass | Band Edge

2 802.11ac VHT80 106 | 11060.00 46.81 74.00 -27.19 H PEAK Pass Harmonic
802.11ac VHT80 122 | 5459.80 44.31 54.00 -9.69 H AVERAGE | Pass | Band Edge

2 802.11ac VHT80 122 | 11220.00 46.25 74.00 -27.75 Y, PEAK Pass Harmonic
802.11a 149 | 5604.06 54.34 68.30 -13.96 \Y PEAK Pass | Band Edge

%0 802.11a 149 = 11490.00 46.16 74.00 -27.84 H PEAK Pass Harmonic
802.11a 157 - - - - - - - Band Edge

3 802.11a 157 | 11570.00 47.08 74.00 -26.92 H PEAK Pass Harmonic
802.11a 165 | 5928.00 56.35 68.30 -11.95 H PEAK Pass Band Edge

% 802.11a 165 | 11650.00 46.91 74.00 -27.09 H PEAK Pass Harmonic
802.11ac VHT20 149 | 5610.30 54.86 68.30 -13.44 \Y PEAK Pass | Band Edge

% 802.11ac VHT20 & 149 @ 11490.00 46.69 74.00 -27.31 H PEAK Pass Harmonic
802.11ac VHT20 @ 157 - - - - - - - Band Edge

4 802.11ac VHT20 & 157 @ 11570.00 47.01 74.00 -26.99 H PEAK Pass Harmonic
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802.11ac VHT20 | 165 5930.88 56.25 68.30 -12.05 \% PEAK Pass Band Edge

% 802.11ac VHT20 | 165 @ 11650.00 47.59 74.00 -26.41 H PEAK Pass Harmonic

802.11ac VHT40 | 151  5629.61 55.64 68.30 -12.66 H PEAK Pass Band Edge

% 802.11ac VHT40 | 151 @ 11510.00 46.41 74.00 -27.59 H PEAK Pass Harmonic

802.11ac VHT40 | 159  5933.42 56.01 68.30 -12.29 \% PEAK Pass Band Edge

37 802.11ac VHT40 | 159 @ 11590.00 47.04 74.00 -26.96 H PEAK Pass Harmonic

802.11ac VHT80 | 155  5941.43 56.60 68.30 -11.70 \% PEAK Pass Band Edge

% 802.11ac VHT80 | 155  11550.00 46.67 74.00 -27.33 \% PEAK Pass Harmonic

802.11a 144 - - - - - - - Band Edge

% 802.11a 144 | 11440.00 46.14 74.00 -27.86 H PEAK Pass Harmonic

802.11ac VHT20 @ 144 - - - - - - - Band Edge

0 802.11ac VHT20 & 144  11440.00 47.72 74.00 -26.28 H PEAK Pass Harmonic

802.11ac VHT40 @ 142 - - - - - - - Band Edge

H 802.11ac VHT40 | 142 @ 11420.00 46.01 74.00 -27.99 \% PEAK Pass Harmonic

802.11ac VHT80 @ 138 - - - - - - - Band Edge

2 802.11ac VHT80 & 138 & 11380.00 46.81 74.00 -27.19 PEAK Pass Harmonic
43 802.11ac VHT40 | 62 46.49 30.59 40 -9.41 \% PEAK Pass LF
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Mode Band Edge

Pol. Horizontal

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

Fundamental

Level (dBuVim)

Level {dBuVim)

I/ 1
1
1024 1024
78 o8
[ ) 56 BN 3 i i SN 1=
585 1 ¥ 585
m 4”WWWWMwWMMWWMWWMWMMWMMWWLMMMMMWMMM
Peak
13 13
146 146
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 512140 56.06 74.00 -17.94 43.99 3410 976 3179 0.0 108 187 PEAK 1 5180.00 107,14 --veev ovmeee 95.05 .00 9.81 3162 0.00 108 187 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
78 o8
[ (KA
s 56BN (AVG) 55
1
419 419
Av
g 13 13
146 146
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5136.50 44.45 5400 -9.55 32.37 3410 9.77 379 @0.00 108 157 AVERAGE 1 5180.00 97.97 --seev oeeeee 85,88 34.10 9.81 3162 0.00 100 157 AVERAGE
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Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

Pol. Vertical Fundamenta
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
78 o8
i sl RNy - 1=
585 1 585 WWWWWM
419 419
Peak
13 13
146 146
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5137.50 55.97 74.00 -18.03 43.89 34.10 9.7 3188 0.0 M 276 PEXK 1 5180.00 102,58 ----vv -=--m- 9.49 3400 9.81 3182 0.00 344 276 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
78 o8
[ (KA
3 56 BAND 13 (V) %5
0 1 0
Av
g 13 13
146 146
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5107.50 43.49 54.00 -10.51 31.41 3410 976 3178 @.00 344 276 AVERAGE 1 5180.00 93.80 ----ev -enee- BL71 .00 9.81 3162 0.00 344 276 AVERAGE
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Pol. Horizontal Vertical
mLM(d&Mm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . - 1 ] J T T - - ]
Y " i Ty X [V A Mgl
o i A e bt Mprngiathril
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10366.80 45.81 68.38 -22.49 55.92 37.64 14.13 6L.88 0.00 --- PEAK 1 10366.80 45.51 68.38 -22.79 55.62 37.64 14.13 6l.88 @.ee ---  --- PEAK

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
mLde&Mm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . , - 1 ] J T T . - ’ - ]
) - " A ™ TR SO e N LIy
s s Uit rispre
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10446.80 46.25 68.38 -22.85 56.12 37.68 14.18 6L.73 @.ee ---  --- PEAK 1 10446.80 45.83 68.30 -22.47 35.7@ 37.68 14.18 6L.73 @.ee ---  --- PEAK
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Pol. Horizontal Vertical
mLﬂd(ﬂ&Mm) " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . \ - 1 ] J T T ) - - ]
R Mo by w b A i gt A bl " [ "‘.“w Huidnafins me,ww Wy
Avg '
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10450.00 46.20 68.38 -22.18 55.9 37.69 14.21 6l.66 0.00 --- PEAK 1 10430.80 45.73 6B8.38 -22.57 55.49 37.69 14.21 6l.66 0.00 - - PEAK

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
pplevel(dBavin) PEETNTL)
138 1318
975! 975
.3, 813
e LT (I
T 1 o - —
56 BAND 13 (AVG) L _ | |5GBAND 13 (AVE))
Peak T T - . - ] o
1 "
PO AR e S I e
Avg
32! 32!
16.3 163
7000 9200, 1400, 13600. 15800. 18000 7000 9200, 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBuv dB/m B dB B om  deg Mz dBuV/m dBuV/m  dB dBuV dB/m 4B A8  dB  em deg
1 18520.08 44.44 68.30 -23.86 54.11 37.71 14.24 Gl.62 @.89 184 360 Peak 1 16520.08 44,35 68.39 -23.95 54.82 3771 14.24 61.62 0.80 308 117 Peak
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Pol. Horizontal Vertical
L2 0BT et 0Bim)
138 138
915 a5
83 8.3,
1 " B 5G BAND 13 1 " B 5GBAND 13
[ I — [ I —
. _ _ __|5GBAND 13 (AVG)| _ _ __ 5GBAND 13 (AVG)|
Peak 4 s g s
N ATt L o Moo, RTINS UL
AVQ 325 325f
163 163
7000 9200, 1 15800. 18000 7000 9200. 1 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  d8 dBuv dB/m 8 B dE m deg Pz dBuV/m dBuV/m  d8 dBw dB/m d8 dB dB cm  deg
1 7677.88 53.59 68.30 -14.71 68.37 35.78 11.55 62.63 @.e8 ---  --- Peak 1 7677.80 43.28 68.30 -20.82 63.86 35.70 11.55 62.63 @.e8 ---  --- Peak
2 10600.01 46.28 74.00 -27.72 55.87 37.76 14.29 6lL.64 @.08 -  --- PEAK 2 10600.01 45.43 74.00 -28.57 55.82 37.76 14.29 6l.64 @.08 - --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 12 of 130

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : XMR2022SC686AWF




saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
78 o8
56 BAND1—3 B
s L 8 1 | [t i 12
585 1 585
i i A
419 419
Peak
13 13
146 146
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 536130 54.55 74.00 -19.45 4188 34.68 9.92 3193 0.0 108 208 PEX 1 5320.00 108,07 -----v -=-om- 95,52 .56 9.99 3191 0.00 108 215 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
78 o8
[ (KA
B GEAND 13 (AVG) 85
1
419 carenim 419
Av
g 13 13
146 146
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 535192 44.89 5400 -9.11 32.26 34.65 9.91 3193 2.0 108 218 AVERAGE 1 530,00 99.70 --eeev oomeee 8716 34.56 9.9 3L91 0.00 100 215 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
Pol. Vertical Fundamenta
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
78 o8
56 BAND1—3 B
s L 8 1 | [t i 12
585 585
— L
a9 4mMMwMNMWMWWMmewmwwMmemww
Peak
13 13
146 146
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 537418 5433 74.00 -19.67 41.63 3472 9.92 3194 0.6 4 278 PEN 1 5320.00 106,02 -----v -=---- 93.47 M.56 9.90 391 0.0 347 276 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
78 o8
[ (KA
3 SGBAND -3 (AVG) %5
it L i
Av
g 13 13
146 146
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.24 43.35 54.00 -10.65 30.72 34.64 9.91 3192 0.0 347 278 AVERAGE 1 530,00 97.50 ----ev -emee- B4.95 3456 9.99 391 0.00 347 278 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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samran . FCC RF Test Report Report No. : FR310408D

Pol. Horizontal Vertical
L2 0BT et 0Bim)
138 138
915 a5
83 8.3,
1 " B SGEMDI—H 1 " B 5GBAND 13
650 L — 650
PR R _ . __|5GBAND 13 (AVG)| _ _ __ 5GBAND 13 (AVG)|
Peak 8 2 gt 5 H—
RTINS, i g ik s o gl + s il
AVQ 325 32!
163 163
7000 9200, 1 15800. 18000 7000 9200. 1 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  d8 dBuv dB/m 8 B dE m deg Pz dBuV/m dBuV/m  d8 dBw dB/m d8 dB dB cm  deg
1 7899.89 51.30 68.3@ -16.50 66.57 35.78 11.57 62.84 @.80 180 235 Peak 1 7899.80 47.33 68.30 -20.97 62,19 35.78 11.57 62.84 @.80 300 252 Peak
2 10640.00 46.08 74.08 -27.92 55.63 37.78 14.32 6l.65 @.88 -  --- PEAK 2 10640.08 45.66 74.00 -28.34 55.21 37.78 14.32 6l.65 @.88 -  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 15 of 130

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : XMR2022SC686AWF



saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
Pol. Horizontal Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1
1024 1024
18 i
s e g iy 1
585 55
439 m W
Peak
PN 03
146
146
8560 5300, 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 5459.95 55.69 74.00 -18.31 42.85 34.00 10.03 3199 0.0 108 194 PEXK Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 946595 53.01 68.30 -14.30 4106 34.80 10.84 3199 Q.60 108 194 PEAK 1 5500.00 17,05 ----vv -=nee- 9.17 34.50 10.09 32.01 0.00 100 194 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
78 o8
[ (KA
2 56 BAND 13 (AV5) W SEEAND 13 (VG
it ! 4a.ng///_,-ﬂ'\JL-
Av
g 13 13
146 146
8560 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBW dB/m B A8 B o deg

1 5459.35 44.24 5400 -9.76 31.40 34.50 10.03 3199 @.00 109 194 AVERAGE

Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 5500.08 98.33 -----v ---e- 85,45 3450 10.09 3261 .00 108 194 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
Pol. Vertical Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1
1024 1024
18 i
& M M T st
58— 55
b d ARt o g it bt “WMWMWMWAMM‘ ‘-MWWMMWM
P i A
' 419
Peak
PN 03
146
146
8560 5300, 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 5362.30 53.59 74.00 -10.41 40.92 34.68 9.92 3193 0.0 379 256 PEAK Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 946430 54,77 68.30 -13.53 4193 3480 10.3 3199 0.8 379 256 PEAK 1 5500.00 10518 ----vv -vnee- 92,30 34.50 10.09 32.61 0.00 379 256 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 i
78 o8
[ (KA
2 56 BAND 13 (AV5) W SEEAND 13 (VG
0 ! it L/J‘-
AV \/\/’_/‘/_./\Mﬂw\)
g 13 13
146 146
8560 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5459.65 43.47 54.00 -10.53 30.63 34.50 10.03 3199 @.80 379 256 AVERAGE 1 5500.00 96.28 ----vv -=noe- B3.40 34.50 10.09 32.61 0.00 379 256 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
mL&vﬂ(ﬂ&Mm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . - 1 ] J T T p - - ]
TR ittt o i LA A Ao et}
ot A I bttt osdihy
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 1loe.ed 45.59 74.68 -28.41 54.74 38.80 14.56 6L.71 0.00 --- PEAK 1 11606.00 46.44 74.00 -27.56 55.59 38.80 14.56 6L.71 0.8 --- - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
mLM(d&Mm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . p - 1 ] J T T B - - ]
" . I ST ) Aot et
" L Yl g it ot i
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 11166.80 46.68 74.88 -27.32 55.55 38.10 14.68 6l.65 0.00 --- PEAK 1 11166.80 46.10 74.00 -27.98 54.97 38.10 14.68 6l.65 @.e8 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

9
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH140_5700MHz
Pol. Horizontal Fundamental
1 17Level (dBuVim) 1 17Le\lrel (dBuVIm) 1
1024 1024
878 878
1
585 585
419 419
Peak
293 293
145 1458
5700 5713, 726, 5739, 5752, 5765 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 5732.63 59.23 68.30 -9.67 46,36 34.54 10.35 32.82 0.60 le@ 229 PEAK 1 5700.00 112,13 ------ ------ 99.35 34.51 18.32 32.65 @.00  loe 229 PEAK
1 17Le\lrel (dBuVIm)
1024 !
878
731
W1 53 EAND 13 (V]
Avg Blank
146
1000 200. 3400, 4600, 5800, 7000
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB BV dB/m B B B om de
1 5700.00 102,53 ------ ------ 89.75 34.51 18.32 32.85 .80  10@ 229 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 20 of 130

TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

9
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH140_5700MHz
Pol. Vertical Fundamenta
1 17Level (dBuVim) 1 17Le\lrel (dBuVIm)
1
1024 1024
878 878
B m 56 BAND 13 B | | __ 5G BAND 13
585 1 585
419 419
Peak
293 293
1456 146
5700 5713, 726, 5739, 5752, 5765 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 572613 56.14 68.30 -12.16 43.29 34.53 10.35 32.83 0.8e 353 277 PEAK 1 5700.00 105.94 ------ ------ 93.16 34.51 18.32 32.65 @.88 353 277 PEAK
1 17Le\lrel (dBuVIm)
1024
1
878
731
W1 53 EAND 13 (V]
439 L—"*-——«N
Avg Blank
293
146
1000 200. 3400, 4600, 5800, 7000
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 5700.00 97.05 ------ ------ 84.26 34.51 18.33 32.85 .80 353 277 AVERAGE
Sporton International Inc. (Kunshan) Page Number : 21 of 130

TEL : +86-512-57900158
FAX : +86-512-57900958
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samran . FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
mLM(d&Mm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . - 1 ] J T T - - ]
s Al St ] bt she et o A A sy
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 11400.00 46.40 74.00 -27.68 54.86 38.24 14.85 6L.55 0.00 --- PEAK 1 11400.00 46.41 74.00 -27.59 54.87 38.24 14.8 6L.55 @.ee ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
78 o8
i . s RNy 1=
" m — = |
585 1 585
o e
419 419
Peak
13 13
146 146
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 513140 55.9 74.00 -18.10 43.82 3410 9.77 3179 0.8 145 179 PEMK 1 5180.00 10674 ----vv -veee- 94.65 34.00 9.81 3162 0.00 145 179 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
78 o8
[ (KA
s 56BN (AVG) 55
1
419 419
Av
g 13 13
146 146
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 514160 45.07 S4.00 -B.93 32.99 3410 9.78 3180 @.00 145 179 AVERAGE 1 5180.00 99.02 ----ev -eeee- 86,93 .00 9.81 3182 0.00 145 179 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge

U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz

Pol. Vertical Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 “
o4 o4
& NS i T | .1

585 1 W\m

585

0l 419M
Peak
13 13
146 146
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5128.20 55.47 74.00 -18.53 43.39 3410 9.77 3179 0.0 341 222 PEXK 1 5180.00 101,61 -----v -=--=- 89.52 .00 9.81 3162 0.00 41 222 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
78 o8
[ (KA
s 56BN (AVG) 55
0 ! 0
Av
g 13 13
146 146
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5143.00 43.92 54.00 -10.08 31.84 34.10 9.78 3180 @.00 341 222 AVERAGE 1 5180.08 9370 --eeev oomeee Bl.62 3400 9.81 3162 0.00 341 222 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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samran . FCC RF Test Report Report No. : FR310408D

Pol. Horizontal Vertical
mL&vﬂ(ﬂ&Mm) " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . - 1 ] J T T - - ]
i s hatdii ! Lo YT ittt
bt i 4 A e / it [N T T B aanas 0
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10366.00 45.56 68.38 -22.74 35.67 37.64 14.13 6l.88 @.ee ---  --- PEAK 1 10366.80 45.35 68.38 -22.95 35.46 37.64 14.13 6l.88 @.ee ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 25 of 130
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
mLM(d&Mm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . ) - 1 ] J T T - ’ - ]
T I
- P o et NI ) Lo b b o T ey bt
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10440.80 45.84 68.38 -22.46 55.71 37.68 14.18 6L.73 0.00 --- PEAK 1 10446.80 45.59 68.38 -22.71 55.46 37.68 14.18 6L.73 0.00 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
mLM(d&Mm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . - 1 ] J T T - - ]
f t =
bbb by A “MWWWWWWW s Ww\ﬁm‘r - "‘WM«MW"‘WMM‘ gt
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10450.80 45.23 68.38 -23.07 54.99 37.69 14.21 6l.66 0.00 --- PEAK 1 10430.80 45.29 68.30 -23.01 55.85 37.69 14.21 6l.66 0.00 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
] 13 Level (dBuVim)
113, 138
915 975
Lk 83
56 BAND 1] _l ” ’_T 5GBAND1—3
5. I — 65. I~ T I
— 1 4 - . | LGBAND 13 {AvE) 1 _ o 5GBAND1--3(AVG)
Peak m I ———L . § T
Lty s PO ISR WL e
Avg 2 1
1 163
mn . "Mm' mm}m e L 7000 9200, 1 1 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos .
Freq Level Line Margin Level Factor  Loss Factor Factar Remark Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBwv dB/m B B dB -
1 722.00 5381 6.30 -14.49 63.63 378 1151 6103 .00 160 238 Peak MHz dBuV/m dBu/m  dB  dBw/ dB/m B dB dB  cm deg
7 10520.00 4.5 6630 -2.85 53.92 3T.71 144 6LE2 @.08 380 27 Pesk 1 7012.80 49.77 68.30 -18.53 64.59 35.70 11.51 62.03 0.0 300 251 Peak

2 18520.80 44.77 68.30 -23.53 S4.44 37.71 14.24 61.62 0.00 300 274 Peak

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

14
Mode Harmonic
U-NII-2A_5.25-5.35_802.11ac VHT20_CH60_5300MHz
Pol. Horizontal Vertical
L2 0BT et 0Bim)
138 138
97.5, 9.5
813 81.3
5G BAND 13 5GBAND 13
850 — 850
— — - ! . o __5GBAND1--3(AVE) 4 _ _ 56BAND 13 (AVE)
Peak 188 2 sl 2
AVg 325 325
163 163
7500 9200. 400, 13600. 15800, 7000 9200. 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  d8 dBuv dB/m 8 B dE m deg Pz dBuV/m dBuV/m  d8 dBw dB/m d8 dB dB cm  deg
1 7877.84 5273 68.3@ -15.57 67.51 35.78 11.55 62.83 @.80 109 240 Peak 1 7877.86 47.65 68.30 -20.65 62.43 35.78 11.55 62.83 0.80 100 94 Peak
2 10600.01 46.62 74.68 -27.38 56.21 37.76 14.29 6l.64 0.0 --- PEAK 2 10600.01 46.82 74.00 -27.18 56.41 37.76 14.29 6l.64 0.0 - PEAK
Sporton International Inc. (Kunshan) Page Number 1 29 of 130
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
78 o8
56 BAND1—3 B
s L 8 1 | [t i 12
585 1 585
a4 a4 WWWWWW R T—
Peak
13 13
146 146
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.66 55.89 74.00 -18.11 43.25 34.65 9.91 3192 0.0 108 230 PEXK 1 5320.00 108,07 -----v -=-om- 95,52 .56 9.99 3191 0.0 108 230 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
78 o8
[ (KA
3 SGBAND -3 (AVG) %5
1
419 419
Av
g 13 13
146 146
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 53%5.28 45.50 54.00 -B.48 32.88 34.66 9.91 3193 2.0 108 230 AVERAGE 1 5320.00 99.49 --eeev oomeee 86,94 34.56 9.99 3191 0.00 100 230 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
Pol. Vertical Fundamenta
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
78 o8
56 BAND1—3 B
[ BT M SGEMD 13
585 585
apephiubtoph i
419 419
Peak
13 13
146 146
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5373.20 55.45 74.00 -18.55 4276 3471 9.92 3194 0.0 343 250 PEMK 1 5320.00 104,99 --veev woneee 92.44 3456 9.90 391 0.0 343 250 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 i
78 o8
[ (KA
3 SGBAND -3 (AVG) %5
0 ! 0
Av
g 13 13
146 146
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.50 43.50 54.00 -10.50 30.86 34.65 9.91 3192 @.80 343 250 AVERAGE 1 5320.00 96.02 ----vv -onee- B3.47 3456 9.99 3L91 0.00 343 250 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
L2 0BT et 0Bim)
138 138
915 a5
83 8.3,
1 " B 5G BAND 13 1 " B 5GBAND 13
[ I — [ I —
\ 56 BAND 13 (AVG), 56 BAND 13 (AVG),
— 4= - — all — T 1 - Ll i
Peak 8 2 g 5
NP . ““‘MW&WM“‘W i ™ o o . - A i
AVQ 325 32!
163 163
7000 9200, 1 15800. 18000 7000 9200. 1 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  d8 dBuv dB/m 8 B dE m deg Pz dBuV/m dBuV/m  d8 dBw dB/m d8 dB dB cm  deg
1 7699.80 51.43 68.30 -16.87 66.20 35.70 11.57 62.84 .08 100 236 Peak 1 7699.80 49.02 68.30 -19.28 63.79 35.78 11.57 62.84 .00 300 243 Peak
2 10640.00 46.15 74.00 -27.85 55.7@ 37.78 14.32 6L.65 @.08 -  --- PEAK 2 10640.00 45.90 74.00 -28.18 55.45 37.78 14.32 6l.65 @.08 -  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 32 of 130
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
Pol. Horizontal Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1
1024 1024
18 i
s I = 1 | iy 1
55 1 2 55
MMWW“WWMWWWMMV II' lm"‘ 'I'H“Y‘ l}'f""““‘ MMWMWW
49 a4
Peak
PN 0
146
146
8560 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 5M7.65 55.09 74.00 -18.91 42.26 34.50 10.01 3198 0.0 108 230 PEXK Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 46385 55.27 68.30 -13.83 42.43 3480 10.04 32.08 .80 108 230 PEAK 1 5500.00 106,63 -----v -=--=- 93.75 34.50 10.19 32.62 0.00 100 230 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
i i
[EAl [EA]
2 56 BAND 13 (AV5) W SEEAND 13 (VG
433 ! 433 w\’/—/—/—ﬁ/_‘w‘) L—-"N
Av
g PN 03
146 146
8560 5380. 5410, 540, 5410, 5500 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 545320 44.59 54.00 -9.41 3176 34.50 10.02 3199 0.0 1o@

Mz dBuv/m dBuv/m B oBW dB/m B A8 B o deg
130 AVERAGE

Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 5500.08 98.40 ------ ------ 85,52 3450 10.09 3261 0.00 108 130 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
Pol. Vertical Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1
1024 1024
18 i
s e g iy 1
585 55
ILL " W
Peak
PN 03
146
146
8560 5300, 5410, 5440, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 5412.10 54.68 74.00 -19.32 4189 34.80 9.95 3196 0.0 35 242 PEN Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
7 SABL.GR 53.97 68.30 -14.33 4113 3480 10.83 399 e 355 242 PEAK 1 5500.00 103,05 ----vn woeee- 90,17 34.50 10.09 32,01 0.0 35 242 PEK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
78 o8
[ (KA
2 56 BAND 13 (AV5) W SEEAND 13 (VG
il ! il |
AV \/\/’_/_,——/-\/_MN
g 13 13
146 146
8560 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5459.95 43.44 54.00 -10.56 30.60 34.50 10.03 3199 @.80 355 242 AVERAGE 1 5500.00 94,38 ----ev -eeee- B1.50 34.50 10.09 32.61 0.00 355 242 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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samran . FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
mLM(d&Mm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . - 1 ] J T T - - ]
T T
TS At ) .m»mMM«M"‘jW Sh MR L Wmmmw N AMWWMM
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 1l6e.00 45.60 74.60 -28.48 54.75 38.80 14.56 6L.71 0.00 --- PEAK 1 1lo0.00 45.48 74.60 -28.52 54.63 38.80 14.56 6L.71 0.00 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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samran . FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
mL&vﬂ(ﬂ&Mm) " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . p - 1 ] J T T ) - - ]
e, W P s a1 T e g i)
T ¢ ey bt o ot
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 11166.80 46.58 74.08 -27.42 55.45 38.10 14.68 6l.65 0.00 --- PEAK 1 11166.80 45.73 74.80 -28.27 54.60 38.10 14.68 6l.65 @.e8 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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saronas. FCC RF Test Report

Report No. : FR310408D

18
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH140_5700MHz
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
78 o8
[ J AN 13 MET ML T = ST
585 MM 585
ay 1y W
Peak
13 13
146 146
s 5713, 5T, 5730, 5752, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 572535 55.78 68.30 -10.50 42.94 34.53 10.34 32.03 0.0 108 180 PEAK 1 5700.00 106,50 -----v -=---- 93.71 3451 10.33 32.65 0.00 108 150 PEAK
: 1?Le\iel (dBuVim)
1024 1
o8
(KA
W BN 13 (VG
43.9 Ln-"‘-‘-u-'_"‘w_u—'
Avg Blank
13
146
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 5700.08 98.40 ------ ------ 8,61 3451 103 3285 .00 180 180 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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saronas. FCC RF Test Report

Report No. : FR310408D

18
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH140_5700MHz
Pol. Vertical Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
78 o8
[ AN 13 MET ML T = ST
585 1 585
419 419
Peak
13 13
146 146
s 5713, 5T, 5730, 5752, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 574076 55.15 68.30 -13.15 42.26 34.55 10.36 32.02 0.80 366 252 PEAK 1 5700.00 102,98 -----v -=--m- 99,12 34.51 10.32 32.65 0.00 366 252 PEAK
: 1?Le\iel (dBuVim)
1024
1
o8
(KA
W BN 13 (VG
19 L i ]
Avg Blank
13
146
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 5700.08 94.78 ----nv --eee 8200 3451 1032 3.5 @00 366 250 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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samran . FCC RF Test Report Report No. : FR310408D

Pol. Horizontal Vertical
mLmHmMm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . - 1 ] J T T - ’ - ]
bl WWWWWWW ol oot tmr il Aot S S
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 11400.00 46.31 74.00 -27.69 54.77 38.24 14.85 6L.55 @.ee ---  --- PEAK 1 11400.80 45.77 74.00 -28.23 54.23 38.24 14.85 6L.55 @.ee ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 39 of 130
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz

Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
78 o8
73 SBT3 M= M T e SGBAND13
s hmmmwwwww i1 \
m m W
Peak
13 13
146 146
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5142.10 58.42 74.00 -15.58 46.34 34.10 9.78 3186 0.00 108 208 PEAK 1 5199.00 105.09 ----vv -vnee- 92,99 3400 9.83 3183 0.00 108 286 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 i
78 o8
[ (KA
3 56 BAND 13 (V) %5
i
419 419
Av
g 13 13
146 146
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.80 43.21 S4.00 -5.79 36.12 3410 9.79 3180 @.00 109 208 AVERAGE 1 5190.00 96,07 ----vv -oeee- 83.97 3400 9.83 3183 0.00 100 288 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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s=amranas. FCC RF Test Report Report No. : FR310408D
19
Mode Band Edge - R
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
Pol. Horizontal Fundamental
: 17Le\lel ({BuVim)
1024
078
5GBAND1--3
13
585 1
49
Peak Blank
LN
it
SEI‘QU 5244, 5298, 5352 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 545541 54,24 74.00 -19.76 4141 3480 10.02 3199 o000 108 208 PEMK
: 17Le\lel (dBuim)
1024
i78
13
3 SGBAND -3 (AVG)
it ]
Avg Blank
LN
it
SEI‘QU 5244, 5298, 5352 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 5350.65 43.27 54.00-10.73 30.63 3465 9.91 3192 .80 100 208 AVERAGE
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz

Pol. Vertical Fundamenta
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 024 1
78 o8
[ AN 13 M= M T e ST
585 1 585
a 4mWWMMMMWWMMWMMWWWMWMMMMMMmmmwmwwww
Peak
13 13
146 146
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 513040 55.10 74.00 -18.99 43.02 3410 9.77 3179 .80 383 251 PEN 1 5199.00 10014 ----ev -vneee 88.04 3400 9.83 3183 0.0 B3 251 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
78 o8
[ (KA
s 56BN (AVG) 55
419 ! 419
Av
g 13 13
146 146
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 S17.70 4420 S54.60 -9.60 32.12 3410 976 3178 @.80 383 251 AVERAGE 1 5190.00 9172 --seev eomeee 79.62 3400 9.83 3183 0.00 383 251 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

19
Mode Band Edge - R
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
Pol. Vertical Fundamental
: 17Le\lel (dBuim)
1024
78
56 BAND1—3
[
585 1
419
Peak Blank
13
146
530 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 5426.50 53.92 74.00 -10.08 4111 34.80 9.9 3197 0.0 383 251 PEN
: 17Le\lel (dBuim)
1024
78
[
3 SGBAND -3 (AVG)
it !
Avg Blank
13
146
530 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 5M7.85 43.08 54.00 -10.92 30.25 34.50 10.01 3198 @.80 383 251 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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samran . FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
mLM(d&Mm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . X - 1 ] J T T X - - ]
TR AP S R UL b Y MWWWW
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10386.80 45.64 68.38 -22.66 55.69 37.65 14.14 6l.e4 @.ee ---  --- PEAK 1 19380.80 45.92 6B8.30 -22.38 55.97 37.65 14.14 6l.84 0.00 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958
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s=amranas. FCC RF Test Report Report No. : FR310408D

20

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH46_5230MHz

Pol. Horizontal Fundamental
1 17Level (dBuVim) 1 17Le\lrel (dBuVIm)
1

1024 1024

878 878

585 585

419 419

Peak
293 293
1456 146
5000 5046. 092 5138, 5184, 5230 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg

1 5062.10 55.61 74.80 -18.39 43.55 34.18 9.71 3175 0.60  le@ 216 PEAK 1 5230.00 104,68 ------ ------ 92.44 34,25 9.8 31.86 .00 loe 210 PEAK
1 17Level (dBuVim) 1 17Le\lrel (dBuVIm)

1024 1024

1

878 878

731 731

585 585

5 BAND 13 [AVG)

56 BAND 13 (HlG)

1

419
Avg
293
145 1458
5000 5046. 092 5138, 5184, 5230 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 5149.73 4455 54.80 -9.45 32.46 3418 9.79 31.80 0.60 1e@ 21 AVERAGE 1 5230.00 95.64 ------ ------ 83.42 34.22 9.8 31.85 .80 108 210 AVERAGE
Sporton International Inc. (Kunshan) Page Number : 45 of 130
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samran . FCC RF Test Report Report No. : FR310408D

Pol. Horizontal Fundamental

1 ﬂLevd (dBuV/m)

1024 w
7

‘4 5GBAND1--3

734

W‘W)\ g yAylW\L‘- ‘l}.llﬁ‘u ity MWWWN
419
Peak Blank
203
146
5230 5276. 5322, 5368, 5414, 5460
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg
1 53B4.56 55.48 74.80 -18.52 42.74 3475 9.93 31.94 0.60 lee 216 PEAK

1 ﬂLevd (dBuV/m)

1024

Iﬂm"m

|

M"\v\ 5G BAND 13 (AVEG)
49 ]
Avg Blank

203

146

5230 5276. 5322, 5368, 5414, 5460
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg
1 5451.95 43.38 54.80 -10.62 30.56 34.50 10.81 31.99 0.60 1e@ 21 AVERAGE

Sporton International Inc. (Kunshan) Page Number : 46 of 130
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s=amranas. FCC RF Test Report Report No. : FR310408D

20

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH46_5230MHz

Pol. Vertical Fundamenta
1 17Level (dBuVim) 1 17Le\lrel (dBuVIm)
1

1024 1024

878 878

585 585 WWWM«WW
419 419

Peak
293 293
145 1458
5000 5046. 092 5138, 5184, 5230 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg

1 5@50.60 55.56 74.80 -18.44 43.58 34.18 9.7¢ 3174 .60 334 256 PEAK 1 5230.00 102.08 ------ ------ 89.76 34.25 9.8 31.86 .00 334 256 PEAK
1 17Level (dBuVim) 1 17Le\lrel (dBuVIm)

1024 1024

1

878 878

731 731

585 585

5 BAND 13 [AVG)

56 BAND 13 (AVG)

. 1 L_,—/’\«/"\'-"“
Av 9 43 439

293 293
145 1458
5000 5046. 092 5138, 5184, 5230 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 5699.39 44.19 54.80 -9.81 32.13 3418 9.73 377 .68 334 256 AVERAGE 1 5230.00 92,49 ------ ----e- 88.25 34.25 9.8 31.86 .80 334 256 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 47 of 130

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC686AWF




samran . FCC RF Test Report Report No. : FR310408D

Pol. Vertical Fundamental

Level (dBuVim)

17,

1024 M
LR

\ 5GBAND1--3
734

WWMWW“WW"“M bl T
TR Y g AN

419
Peak Blank
203
146
5230 5276. 5322, 5368, 5414, 5460
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg
1 5488.25 53.82 74.80 -20.18 41.83 34.80 9.95 31.96 0.68 334 296 PEAK

mLevd(d&l\ﬂm)
1024
7.4 \
4 \
5 SGEAND 13 (AVG)
439 \
Avg Blank
203
146
5230 5276. 5322, 5368, 5414, 5460
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg
1 5459.88 43.15 54.80 -10.85 30.31 34.50 10.83 31.99 0.88 334 256 AVERAGE

Sporton International Inc. (Kunshan) Page Number : 48 of 130
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samran . FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
mL&vﬂ(ﬂ&Mm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . , - 1 ] J T T - - ]
T " At P . . I it ™)
o b S PR eI e
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10460.00 46.26 68.38 -22.04 56.88 37.68 14.20 6L.7@ @.ee ---  --- PEAK 1 10460.80 45.53 68.38 -22.77 55.35 37.68 14.20 6L.70 0.00 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF

Page Number 1 49 of 130




SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT40_CH54 5270MHz
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
78 o8
[ MET M SGEMD 13
585 1 585
419 419
Peak
13 13
146 146
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 589.18 55.36 74.00 -18.64 43.30 3410 9.73 3177 0.60 108 209 PEAK 1 5270.00 104,35 --vnev oveees 9199 34.36 9.87 3167 0.00 108 289 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 i
78 o8
[ (KA
2 56 BAND 13 AVG) 55
419 ! 419
Av
g 13 13
146 146
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5e6L61 44.26 S4.00 -9.74 32.19 3410 9.73 3176 0.00 109 209 AVERAGE 1 5278.00 96.36 ----ev -onoe- 83,98 34.39 9.87 3168 0.00 100 289 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958
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s=amranas. FCC RF Test Report Report No. : FR310408D
21
Mode Band Edge - R
U-NII-2A_5.25-5.35_802.11ac VHT40_CH54 5270MHz
Pol. Horizontal Fundamental
: 17Le\lel (dBuVIm)
1024
78
56 BAND1—3
[
55'5 %W
419
Peak Blank
13
146
& 5308, 534, 5364, 5474, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 5364.85 55.66 74.00 -18.34 42.95 34.69 9.92 3193 .00 10f 209 PEAK
: 17Le\lel (dBuim)
1024
78
[
585 56 BAND 15 (AVG)
419 !
Avg Blank
13
146
& 5308, 534, 5364, 5474, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 5353.60 44.27 5400 -9.73 3164 3465 9.91 3193 0.0 109 209 AVERAGE
Sporton International Inc. (Kunshan) Page Number : 51 of 130
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT40_CH54 5270MHz
Pol. Vertical Fundamenta
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
78 o8
s L 1 | [ 12
585 1 585
I s P
419 419
Peak
13 13
146 146
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5885.59 55.26 74.00 -18.74 43.19 3410 9.73 3176 0.0 400 263 PEMK 1 5270.00 101,80 -----v -=---- B89.42 34.39 9.87 3188 0.00 400 283 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
78 o8
[ (KA
3 56 BAND 13 (V5] %5
419 ] 419
Av
g 13 13
146 146
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5Seel.ee 4417 5460 -9.83 32.19 3410 9.73 3176 0.00 400 283 AVERAGE 1 5270.00 92,94 --veev eomeee 80,56 34.39 9.87 3168 0.00 400 283 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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s=amranas. FCC RF Test Report Report No. : FR310408D
21
Mode Band Edge - R
U-NII-2A_5.25-5.35_802.11ac VHT40_CH54 5270MHz
Pol. Vertical Fundamental
: 17Le\lel (dBuVIm)
1024
78
56 BAND1—3
[
585 1
T T POV TONe
bl M
419
Peak Blank
13
146
& 5308, 534, 5364, 5474, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 543473 5428 74.00 -19.72 4147 3480 9.99 3198 0.0 400 263 PEMK
: 17Le\lel (dBuim)
1024
78
[
585 SGBAND 13 (AVG)
it !
Avg Blank
13
146
& 5308, 534, 5364, 5474, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 5367.80 43.46 54.00 -10.54 30.72 3476 9.93 3195 0.00 400 283 AVERAGE
Sporton International Inc. (Kunshan) Page Number : 53 of 130
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samran . FCC RF Test Report Report No. : FR310408D

Pol. Horizontal Vertical
L2 0BT et 0Bim)
138 138
915 a5
83 8.3,
1 " B 5G BAND 13 1 " B 5GBAND 13
650 L 650 L
_ _ . __|5GBAND 13 (AVG)| _ _ . __ 5GBAND 13 (AVG)|
Peak 448 z g M Rt y 2 iy
bl bl A BN A s oottt T WW“’”"“W
AVQ 325 32!
163 163
7000 9200, 1 15800. 18000 7000 9200. 1 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  d8 dBuv dB/m 8 B dE m deg Pz dBuV/m dBuV/m  d8 dBw dB/m d8 dB dB cm  deg
1 7633.80 53.46 68.30 -14.84 68.27 35.70 11.52 62.63 .00 100 204 Peak 1 7833.00 48.91 68.3@ -19.39 63.72 35.78 11.52 62.83 @.00 1@ 83 Peak
2 10540.00 46.63 68.30 -21.67 56.29 37.72 14,25 6l.63 0.0 -  --- PEAK 2 10540.00 46.17 68.3@ -22.13 55.83 37.72 14.25 6l.63 @.08 -  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 54 of 130
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz

Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
78 o8
s 1 1 | Y i 12
585 1 585
01 19 W
Peak
13 13
146 146
sl 5062, 514, 5186, 5248, 530 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5183.85 54.98 74.00 -19.02 42.81 3410 9.75 3178 0.6 1ol 223 PEMK 1 5310.00 106,48 -----v -=--m- 93.87 3454 9.89 319 0.00 101 223 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
78 o8
[ (KA
s 56 BAKD 13 (V) 55
419 ! 419
Av
g 13 13
146 146
sl 5062, 514, 5186, 5248, 530 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5067.42 4432 S4.00 -9.68 32.26 3410 9.73 377 0.6 1Al 223 AVERAGE 1 5310.00 96.94 ----ev -omeee B.41 3454 9.89 319 0.00 101 223 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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saronas. FCC RF Test Report

Report No. : FR310408D

22
Mode Band Edge - R
U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz
Pol. Horizontal Fundamental
: 17Le\lel (dBuim)
1024
78
56 BAND1—3
[
1
B M‘WWMWWWWMWWWMMMWW
419
Peak Blank
13
146
50 5340, 5370, 5400, 5430, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 5350.50 60.82 74.00 -13.18 48.15 34.65 9.91 3192 0.6 1ol 223 PENK
: 17Le\lel (dBuim)
1024
78
[
3 SGBAND -3 (AVG)
419
Avg Blank
13
146
50 5340, 5370, 5400, 5430, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBW dB/m B A8 B o deg
1 530,85 56.72 54.00 -31.28 38.89 3464 9.91 3192 .00 1Al 223 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz

Pol. Vertical Fundamenta
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
fi24 fi24 7
78 o8
s 8 1 | [t i 1
55— 585
i i
419 419
Peak
13 13
146 146
sl 5062, 514, 5186, 5248, 530 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5819.53 55.52 74.00 -18.48 43.48 34.10 9.67 3173 0.0 350 207 PEAK 1 5310.00 101,44 --veev ooneee 88.91 34.54 9.89 319 0.00 350 267 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
78 o8
[ (KA
3 56 BAND 13 () %5
419 ! 419
Av
g 13 13
146 146
sl 5062, 514, 5186, 5248, 530 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5e99.21 4438 S4.00 -9.7 32.24 3410 9.73 3L77 060 350 267 AVERAGE 1 5310.00 92,55 --eeev oemeee B0.02 34.54 9.89 319 0.00 350 287 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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saronas. FCC RF Test Report

Report No. : FR310408D

22
Mode Band Edge - R
U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz
Pol. Vertical Fundamental
: 17Le\lel (dBuim)
1024
78
56 BAND1—3
[
585 1
419
Peak Blank
13
146
50 5340, 5370, 5400, 5430, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 5350.50 54.88 74.00 -19.12 42.24 34.65 9.91 3192 0.0 350 207 PEAK
: 17Le\lel (dBuim)
1024
78
[
B GEAND 13 (AVG)
1
419
Avg Blank
13
146
50 5340, 5370, 5400, 5430, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBW dB/m B A8 B o deg
1 530.65 45.74 5400 -8.26 33.08 3465 9.91 3192 .00 358 187 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF

Page Number : 58 of 130




samran . FCC RF Test Report Report No. : FR310408D

Pol. Horizontal Vertical
L2 0BT et 0Bim)
138 138
915 a5
83 8.3,
1 " B 5G BAND 13 1 " B 5GBAND 13
[ I — [ I —
56 BAND 13 (AVG), 56 BAND 13 (AVG),
1 _ —— - . R kel — _ —— - . — —
Peak 4 2 gl 5
gt it MWMWWMWN i | g »MWWMMMWWWM
AVQ 325 32!
163 163
7000 9200, 1 15800. 18000 7000 9200. 1 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  d8 dBuv dB/m 8 B dE m deg Pz dBuV/m dBuV/m  d8 dBw dB/m d8 dB dB cm  deg
1 7688.80 51.66 68.30 -17.24 65.83 35.70 11.56 62.63 .08 100 235 Peak 1 7683.80 46.83 68.30 -21.47 6l.60 35.70 11.56 62.63 .00 300 246 Peak
2 10620.00 46.06 74.00 -27.94 55.62 37.77 14.31 6L.64 @.08 - --- PEAK 2 10620.00 45.83 74.00 -28.17 55.39 37.77 14.31 6lL.64 @.00 -  --- PEAK
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samran . FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical

e B e B

0 800

i T ] T |y
Peak A o i .
S R i

wwxwﬂﬁ.ylww 150

00 0

15 1

18000 240 15800, A0 35600, 40 18000 240 15800, 1. 35600, 40000
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT40_CH102_5510MHz
Pol. Horizontal Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1
1024 1024
18 i
™ A 8 1 | [ 12
1
i3 i i85
WWWWWWWWWW el
49 1y
Peak
PN 03
146
146
8560 5382 5414, 546, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 5459.60 58.53 74.00 -15.47 45.69 34.00 10.03 3199 0.0 14 226 PEXK Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 S463.56 62.87 68.30 -6.23 49.23 3480 le.04 32.00 0B 114 226 PEAK 1 5510.00 105,22 ----vn woeee- 92,34 1479 1901 3202 0.8 114 226 PEK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
78 o8
[ (KA
2 55 BAND 13 (V) W SEEAND T3 (VG LWJ
1
49 49
Av
g 13 13
146 146
8560 5302, 5414, 544, 5478, 5510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5459.28 47.06 54.00 -6.94 34.22 34.50 10.03 3199 @.00 114 226 AVERAGE 1 5510.00 97.03 ----ev oomee- 8415 3479 1011 32.62 0.00 114 226 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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samran . FCC RF Test Report

Report No. : FR310408D

Pol.

Horizontal

Fundamental

Peak

: ﬁLeveI (dBuVim)

1124 M\

B74 \
13

piN

16

0 5561, 512

Wz dBuv/m dBuv/m 0B dBuV  dB/m
1 575025 54.80 68.30 -13.50 41,88 34.56

5663.
Frequency (MHz)

Linit Read At
Freq Level Line Margin Level Factor

Blank

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT40_CH102_5510MHz
Pol. Vertical Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1024 1024 i
18 i
& M M T St
585 1 55
49 1y
Peak
PN 03
146
146
8560 5382 5414, 5445, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 543320 55.65 74.00 -18.35 42.83 3480 9.99 3197 0.0 395 240 PEX Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 549.63 58.22 68.30 -10.08 45.38 34.80 10.04 32.08 0.8 395 240 PEAK 1 5510.00 99.80 ----vv -vnoe- 86,95 34.77 10.11 32.63 0.00 395 240 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
78 o8
[ (KA
2 55 BAND 13 (V) W SEEAND 13 (VG
a ! 43.9/_/_,_/V—”V“‘) N
Av
g 13 13
146 146
8560 5302, 5414, 544, 5478, 5510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 5459.92 4413 54.00 -9.87 31.29 34.80 10.03 3199 .00 395

Mz dBuv/m dBuv/m B oBW dB/m B A8 B o deg
149 AVERAGE

Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 5510.08 9171 ----sv -=eee- T8 379 1601 3262 000 395 240 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : XMR2022SC686AWF

Pol. Vertical Fundamental
1‘”L\*wel(dl!ll\l'lml
1024 M
18 \
[ SGBAND T
s W 1
Mo R
433
Peak Blank
23
14§
510 5561, 5612 5663. 54, 5764
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
WMol g B Bl @ & B B a g
L5838 55.06 68.30-13.04 4230 M50 1035 3003 080 395 240 PEW
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samran . FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
mLM(d&Mm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . . - 1 ] J T T ) - - ]
T bt g bt Pl . ‘Www O P e bt
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 1le26.80 45.99 74.00 -28.01 55.11 38.81 14.58 6L.71 @.ee ---  --- PEAK 1 11620.80 45.96 74.60 -28.04 55.88 38.81 14.58 6L.71 0.00 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH110_5550MHz

Pol. Horizontal Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1

1024 1024

18 i

s e 8 1
55 i 55

49 a4

Peak
PN 0
146
146
8360 5390. 5430, 5410, 5410, 5550 [
Frequency (MHz) 1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Rea  Ant Cable Preamp Auc Aos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg
1535020 55.00 7400 -18.98 42.39 3464 9.91 L2 0.0 100 226 PEN

Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg

1 5465.60 54.58 68.30 -13.72 4173 3480 10.84 3199 0.8 1M 226 PEAK 1 555000 106,59 ----vv -vnee- 93.75 #.73 1015 32.04 000 102 226 PEAK
: 17Le\lel (dBuVIm) : 1?Le\iel (dBuVIm)
1024 1024 1
78 o8
[ (KA
2 5 BAND 13 (6} W BN 13 (VG LN
49 ! 49
Av
g 13 13
146 146
U U
5350 5300, 5430, 5410, 5510, 5550 1000 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5460.00 4438 54.00 -9.70 31.46 34.50 10.03 3199 @.80 102 226 AVERAGE 1 5550.00 97,07 ---eev oomees 8.3 3472 10.16 32.04 0.00 102 226 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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samran . FCC RF Test Report Report No. : FR310408D

Pol. Horizontal Fundamental
HYLMNMVM“
1024, mam
874
T o SGBAND T
L L
B K 1
WO‘WM v“wiw r!y‘|"v)‘ e WP I"ﬂ il ﬁ“m“i A
49
Peak Blank
piN
16
5450 5403, 5636 5679, LA 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedWnBNE B B B B B B a dy
1 5760.27 55.17 68.30 -13.13 4.3 34.57 10.37 32.08 0.0 102 226 PEAK

Sporton International Inc. (Kunshan) Page Number 1 67 of 130
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH110_5550MHz

Pol. Vertical Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
104 024 :
18 i
& M M T sl
585 55
s
49 1y
Peak
PN 03
146
146
8560 5390, 5430, 5410, 5410, 5550 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 5370.80 54.00 74.00 -20.00 4131 471 9.92 3194 0.0 75 292 PEX Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 4560 53.87 68.3 -14.43 4182 3480 10.84 3199 .80 375 292 PEMK 1 555000 10,35 ----vv -veee- 8751 34.72 10.16 32.04 0.00 375 292 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
78 o8
[ (KA
2 5 BAND 13 (6} W BN 13 (VG
19 1 19 Lm._/
Av
g 13 13
146 146
8560 5300, 5430, 5410, 5510, 5550 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 54%9.80 43.43 54.00 -10.50 30.64 34.50 10.03 3199 @.80 375 292 AVERAGE 1 555,00 9119 --eeev oomeee 7835 3472 1016 32.04 0.00 375 292 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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samran . FCC RF Test Report

Report No. : FR310408D

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : XMR2022SC686AWF

Pol. Vertical Fundamental
H?Level(dml\nm]
1024
18 \
RNl
T
Mo
439
Peak Blank
23
14§
5550 5503, 5636,
Frequency (MHz)
Linit Read  Ant
Freq Level Line Margin Level Factor
WMol g B Bl @ & B B a g
157000 5349 63,30 -1481 40.60 3.5
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samran . FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
mL&vﬂ(ﬂ&Mm) " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . . - 1 ] J T T ) - - ]
P s o Mgt ! Pt o
——— s MWMWWWW
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 11106.00 46.48 74.00 -27.52 35.46 38.86 14.63 6L.67 0.00 --- PEAK 1 11106.80 45.91 74.60 -28.89 54.89 38.86 14.63 6l.67 0.00 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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s=amranas. FCC RF Test Report Report No. : FR310408D

25

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH134_5670MHz

Pol. Horizontal Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1
1024 1024
878 878

[44

- MET ML T = 564013
o ; EWWMM s me
Pl it o

439 43'9M
Peak
PN 0
146
146
8560 5414, 5478, 5542, 5606, 5670 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 537430 5376 74.00 -10.24 4106 3472 9.92 3194 0.0 108 24 PEX Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 46643 5487 68.30 -14.23 4122 3480 10.84 3199 .80 108 224 PEAK 1 5670.00 17,08 -----v -=---- 94.33 3.5 10.30 32.67 0.00 100 224 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
i i
[EAl [EA]
2 55 BAND 15 (V) W BN 13 (VG Lw
49 ! 49
Av
g PN 03
146 146
U U
5350 5414, 5478, 5542 5608, 5670 1000 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5457.50 43.43 54.00 -10.57 30.60 34.50 10.02 3199 0.0 108 224 AVERAGE 1 5678.00 97.93 --eeev oomeee 85,18 34.52 10.30 32.67 0.00 100 224 AVERAGE
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Pol. Horizontal Fundamental
H?Level(d&l\nm]
1024 bl
178
T g SN 1)
fit MW
85 hy *
It v
49
Peak Blank
B3
148
5670 5689, 5708, 57, 574, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedWnBNE B B B B B B a dy
1 573365 57.29 68.30 -11.01 44.42 34.54 1035 32.00 0.0 108 224 PEX
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s=amranas. FCC RF Test Report Report No. : FR310408D

25

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH134_5670MHz

Pol. Vertical Fundamental

: 17Level (dBuvim) : 1?Le\iel (dBuVim)

1024 1024

i 878

[44

R BT M 5B
. ] ZMMM . o
M bt i
439 439
Peak

PN 0
146
146
8560 5414, 5478, 5542, 5606, 5670 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 S41L12 5376 74.00 -10.24 40.97 34.80 9.95 3196 0.0 319 263 PENK Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 466,80 53.49 68.30 -14.51 48.64 34.80 10.84 3199 B0 319 263 PEAK 1 5670.00 10271 ---nvv -enee- 89.96 34.52 10.30 32.67 0.00 319 263 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
i i
[EAl [EA]
2 55 BAND 15 (V) W BN 13 (VG
49 ] 49
Av
g PN 03
146 146
U U
5350 5414, 5478, 5542 5608, 5670 1000 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 54%.88 43.27 54.00 -10.73 30.44 34.50 10.02 3199 @.80 319 263 AVERAGE 1 5678.00 93.5 ----ev -veee- 80,75 34.52 10.30 32.67 0.00 319 263 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 73 of 130

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC686AWF




samran . FCC RF Test Report Report No. : FR310408D

Pol. Vertical Fundamental
H?Level(dﬂll\ﬂm]
1024
178
T | SGBAND T
5&5 Wy
WWWMW‘““; F‘\”“F"ﬂu‘uﬂ WIJHN[F‘
49
Peak Blank
B3
148
5670 5689, 5708, 57, 574, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedWnBNE B B B B B B a dy
1 5736.60 56.10 68.30 -12.20 43.23 34.54 10.35 32.02 0.0 319 263 PEMK
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samran . FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
mLM(d&Mm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . P - 1 ] J T T P - - ]
Al lampps st B bl AR o ] by " b NN it
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 11340.80 46.76 74.00 -27.24 55.34 38.20 14.80 6L.56 @.ee ---  --- PEAK 1 11346.80 46.41 74.00 -27.59 54.99 38.20 14.89 61.56 @.ee ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310408D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
Pol. Horizontal Fundamental
1 17Level (dBuVim) 1 17Le\lrel (dBuVIm)
1024 1024 1
878 878
B 56 BAND 13 B | | __ 5G BAND 13
1
585 585
419 419
Peak
293 293
145 1458
5000 5042, 084, 5126, 5168, 510 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 5119.67 68.37 74.80 -13.63 45.29 34.18 9.76 3178 0.60 le@ 289 PEAK 1 5210.00 101,91 ------ ------ 89.72 34.20 9.84 31.85 .00 lo@ 209 PEAK
1 17Level (dBuVim) 1 17Le\lrel (dBuVIm)
1024 1024
1
878 878
731 731
55 56EAND 13 (V) W1 a3 (]
1
419
Avg
293
1456 146
5000 5042, 084, 5126, 5168, 510 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 5148.26 48.51 54.80 -5.49 36.42 3418 9.79 31.80 0.60 le@ 209 AVERAGE 1 5210.00 93.51 ------ ------ 81.34 34.17 9.84 31.84 .00 108 2089 AVERAGE
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s=amranas. FCC RF Test Report Report No. : FR310408D

26

Mode Band Edge - R

U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz

Pol. Horizontal Fundamental

1 17Level (dBuVim)

1024

87.8

34

| 5GBAND1--3

=

58.5
el

bl

Peak “ Blank

23

146

5210 5260. 5410 5460

30, 5360,
Frequency (MHz)

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg
1 5437.25 54.04 74.80 -19.96 41.23 34.80 9.99 31.98 0.60 le@ 289 PEAK

1 17Level (dBuVim)

1024

87.8

34

s 56 BAND 13 [AVG)

1
Avg e Blank

23

146

5210 5260. 5410 5460

30, 5360,
Frequency (MHz)

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg
1 5383.50 43.55 54.80 -18.45 30.82 34.74 9.93 31.94 0.60 1e@ 289 AVERAGE
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s=amranas. FCC RF Test Report Report No. : FR310408D

26

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz

Pol. Vertical Fundamenta
1 17Level (dBuVim) 1 17Le\lrel (dBuVIm)
1024 1024
1
878 878
B 56 BAND 13 B | | __ 5G BAND 13
585 585 H
419 419
Peak
293 293
145 1458
5000 5042, 084, 5126, 5168, 510 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 5e4d.04 5479 74.80 -19.21 42.74 3418 9.69 3174 .80 382 258 PEAK 1 5210.00 96.47 ------ ------ 84.35 34.13 9.83 3L.84 .00 382 258 PEAK
1 17Level (dBuVim) 1 17Le\lrel (dBuVIm)
1024 1024
1
878 878
731 731
55 56EAND 13 (V) W1 S EIND T3 iG]
419 ;
Avg '
293
145 1458
5000 5042, 084, 5126, 5168, 510 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 5693.87 44.65 54.80 -9.35 32.58 34.18 9.74 3177 .88 382 258 AVERAGE 1 5210.00 89.24 ------ ------ 77.07 34.17 9.84 3184 0.0 382 250 AVERAGE
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samran . FCC RF Test Report Report No. : FR310408D

Pol. Vertical Fundamental
mLevd(d&l\ﬂm)
1024
it
T AR
878
\ 56 BAND 13
4
|
[ \ H
™ e |
et At R ALt e oA duuth
Wi A ¥ M bl o M
419
Peak Blank
203
146
510 5260. 5310, 5360. 5410, 5460
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg
1 5420.60 53.73 74.80 -20.27 40.93 34.80 9.97 31.97 0.80 382 258 PEAK

1 ﬂLevd (dBuV/m)

1024

LR \_‘
734

\ 5G BAND 13 (AVEG)
£9 [T 1
Avg Blank
203
146
510 5260. 5310, 5360. 5410, 5460
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg
1 542,25 43.42 54.80 -10.58 30.68 34.50 10.0@ 31.98 0.88 382 258 AVERAGE
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samran . FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Vertical
mLM(d&Mm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 8 . , - 1 ] J T T ) - - ]
b PRI UL 4 i ot et PN RO S R e
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10420.80 46.39 68.38 -21.91 56.32 37.67 14.17 6L.77 0.08 --- PEAK 1 10420.80 45.97 68.30 -22.33 35.% 37.67 14.17 6L.77 @.ee --- --- PEAK

Sporton International Inc. (Kunshan)
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

Pol. Horizontal Fundamental
: 17Le\lel (dBuVIm) : 1?Le\iel (dBuVIm)
1024 1024 1
78 o8
s 8 1 | [ 1
585 1 585
Lt bbb b \VWWW“MWM
L b bl B L L
419 419
Peak
13 13
146 146
sl 5058, 5116, 5174, 5252, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5867.58 55.68 74.00 -18.32 43.62 3410 9.73 3L77 0.0 108 226 PEAK 1 5290.00 109,86 -----v -=---- 88.43 3443 9.88 3168 0.00 108 226 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
78 o8
[ (KA
s 56 BAND 13 (V6] 55 |
1
419 419
Av
g 13 13
146 146
sl 5058, 5116, 5174, 5252, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 513572 4478 5460 -9.12 3278 3410 9.77 379 0.0 108 226 AVERAGE 1 5290.00 9172 --eeev oomees 79.19 443 9.88 3168 0.00 100 226 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR310408D
27
Mode Band Edge - R
U-NII-2A_5.25-5.35_802.11ac VHT80_CH58 5290MHz
Pol. Horizontal Fundamental
: 17Le\lel (dBuim)
1024
078
5GBAND1--3
13
1
. PP vt
49
Peak Blank
LN
it
559[] 5324, 5358, 5302 5426, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 535545 59.37 74.00 -14.63 46.73 3466 9.9 3193 .00 108 226 PEMK
: 17Le\lel (dBuim)
1024
i78
13
2 SGEAND =3 Ve
49
Avg Blank
LN
it
559[] 5324, 5358, 5302 5426, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 535324 49.92 S4.00 -4.08 3729 3465 9.91 3193 .80 100 226 AVERAGE
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

Pol. Vertical Fundamenta
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 i
78 o8
s 8 1 | [ 12
585 1 585
b i o it
439 19 W
Peak
13 13
146 146
sl 5058, 5116, 5174, 5252, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5893.09 55.88 74.00 -18.12 43.81 3410 9.74 3177 0.6 351 267 PEAK 1 5290.00 95.73 -eeeev oemees B3.22 4.50 9.89 319 0.0 B 287 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
78 o8 1
[ (KA
s 56 BAND 13 (V6] 55 E”_MHMHM*M
1
419 419
Av
g 13 13
146 146
sl 5058, 5116, 5174, 5252, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5062.35 44.55 54.00 -9.45 32.49 3410 971 3175 0.0 351 287 AVERAGE 1 5290.00 87.24 --veev oomeee 7477 W48 988 3189 e.00 351 267 AVERAGE

Sporton International Inc. (Kunshan)
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge - R
U-NII-2A_5.25-5.35_802.11ac VHT80_CH58 5290MHz
Pol. Vertical Fundamental
: 17Le\lel (dBuim)
1024
78
56 BAND1—3
[
585
419
Peak Blank
13
146
5780 534, 5358, 5362, 5425, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWn BN B BN B B B B a dy
1 535137 55.51 74.00 -18.49 42.87 34.65 9.91 3192 0.0 351 267 PEAK
: 17Le\lel (dBuim)
1024
78
[
585 SGBAND 13 (AVG)
1
419
Avg Blank
13
146
5780 534, 5358, 5362, 5425, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBW dB/m B A8 B o deg
1 53050 45.42 5400 -8.58 3278 3465 9.91 3192 .0 31 287 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC686AWF
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samran . FCC RF Test Report

Report No. : FR310408D

Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg
1 10586.80 46.43 68.38 -21.87 36.83 37.75 14.28 6l.63 @.ee ---  --- PEAK

Pol. Horizontal Vertical
mLM(d&Mm] " Level (dBuVim)
138 138
975 95
813 813
5GBAND1—3 5GBAND 13
650 I - 650 I -
5G BAND 13 (AVG) 5G BAND 13 (AVG)
Peak 4l . s - 1 ] J T T , - - ]
|t ) m Mg AN el . TR L e |
Avg
325 32!
163 163
7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 19586.80 46.09 68.38 -22.21 55.69 37.75 14.28 6l.63 @.ee ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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s=amranas. FCC RF Test Report Report No. : FR310408D

28

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz

Pol. Horizontal Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1024 1024 1
18 i
[44 =]
S0 1 | 11
55 55
49 a4
Peak
PN 0
146
146
8560 5386. 2. 5438, 5434, 5530 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 544486 63.37 74.00 -10.63 50.55 34.00 10.00 3198 0.0 108 24 PEX Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 46772 6126 6830 -7.04 48.42 3480 10.04 32.08 .60 108 224 PEAK 1 5530.00 10216 ----vv -vnee- 89.32 3472 10.16 32.04 0.00 100 224 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
i i
[EAl [EA]
i3 56 BAND 13 (AVG) 53 SN0 13 (6] L\_/
‘ [ S A L e L]
49 49
Av
g PN 03
146 146
8560 5386. M. 5438, 5404, 530 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5458.54 49.49 54.00 -4.60 36.57 34.50 10.02 3199 @.00 108 224 AVERAGE 1 5530.00 93.96 ----ev -onee- 8112 3474 10.14 32.04 0.00 100 224 AVERAGE

Note: The higher Signals which are no mark are within frequency band can be ignored.
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samran . FCC RF Test Report

Report No. : FR310408D

Pol. Horizontal Fundamental
HYLMNMWH“
WM M
18 \
T L SGRINDT
" WWMMJMWM 1
e
433
Peak Blank
23
14§
530 5817, 5624, 5611, 5Me. 5764
Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
WMol g B Bl @ & B B a g
LOSHS.03 SASE 63.30-13.70 4163 M55 1035 3201 000 1 224 PEN
Note: The higher Signals which are no mark are within frequency band can be ignored.
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saronas. FCC RF Test Report

Report No. : FR310408D

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz
Pol. Vertical Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1024 1024 1
18 i
™ s 8 1 | 1
B85 f ml i
A P p———
il o W
Peak
PN 03
146
146
8560 5386, 1. 5438, 5434, 5530 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Rea  Ant Cable Preamp Auc Aos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 5450.44 57.74 7400 -16.26 44.91 34.00 10.01 3198 0.0 353 23 PEN Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 946780 59.19 6830 -0.11 46.34 3480 10.84 3199 a.e0 /3 243 PEMK 1 5530.00 97.36 ----ev -oeee- 851 3477 1001 32.03 0.0 353 243 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
78 o8
[ (KA
2 56 BAND 15 (V) W SEEAND T3 (VG
1
419 419
Av
) 13 13
146 146
8560 5386, 541, 5436, 5484, 5530 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5458.9 45.36 54.00 -B.64 32.53 34.50 10.02 3199 0.0 353 243 AVERAGE 1 5530.00 87.95 ---eev oomeee A1 74 104 32,04 0.00 353 243 AVERAGE

Note: The higher Signals which are no mark are within frequency band can be ignored.
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